COMPACT TRACTOR - . T

r L o A A . MODEL 446 ]
: - . L ) _ .. . 1Before S/N 9728158
e . , ' Parts Catalog C1279 )
. . . 2 ¥
R L - . ) cn . . 10-81-OP-1750 . -t )
® . .. yar T -+ PAGE -
s " ¢ ’ v o NOTE: This parts catalog covers all models prior to above senal p Air [=.|Iter ' . - 5
E . \ d I o AT v s s e e
. SN - A - mumber, and replaces catalog B1279. Baffles and Shields......."...  19-21
Battery ............. S -1
* Camshaft . ................. . 8.
Carburetor . ................. 5-7
e - LChoke and Throttle. . ......... 23
' - * Clutch, PTO ... .....covvvn. 27-278
: * Crankshaft.................. 9
Electrical System .......:.... 19-51
~ EngineBlock ............. e 11-13
- PAGE
- - Axle-Front........ P 33
. R Axle-Rear................. . a7
Baffles & Heat Shlelds ........ 19-21
' Brakes ........ e, 37
: '" . ’ . Clutch, Assembly, PTO Linkage .25
: Control -Speed.............. 41
Decals .......cvoiveeininns - b7
Electrical Systef‘n ............ 19-51 .
Exhaust Extension Klt ........ 65
Fenders ........cveevvenenn. 3
@ Frame.......... .. .ooioaiie = 29
i . Grille......... . 29
! . C o ) . . Hitch ......... 35
- o ; . ’ : . . "Hood ..... L P 29
‘ : \ . . 7 ‘ Hydrauties 3.7 .. oo oo ins 39-45
; - 4. Coupling, Pump Drive ...... 39-43
" Hoses, Lines & Fittings ..... 39
- 7. Motor;, Hydraullc Drive ..... 39-41
. Pumg .................... - 39-43B
2% Réservoir Mtg. ............ ., 39
. Valve, Hydraulic ...... R _ 45
d
- - :
J | Case . (JEnneco) : -
A Tennsco C;t?mpany N ‘
OPE Division : ’ , :
: . . Technical Publications
: i 119 S. First Street”
Printed in U.S.A ‘ o T Winneconne, Wis. 54986

5

ALPHABETICAL INDEX

ENGINE SECTION

GRID

. A8
B6-B8
‘D4
A0
A6-AB
- B10
B14-C2
A10
B6-D14
A12-A14 -

. .-Exhaust System-". .7 ..........

Fan......ccoooiiiiiiniinan.
Flywheel, Engine ..... e '
Fuel System ....... e
Governor ... ....iiiiiinns
Housing, Blower.............
QilPan .......... ..... s
QilPump .............
PistonsandRods ............

Starter Motor . >~.............

e

BASIC TRACTOR SECTION

GRID

Cc3
- D10

" E6

Implement Lift, Hydraulic . ...
Instruments ... ...........c..
Model D10 Wheel Weights .
Model F27 Three Pomt_Hltch
Adapter ................ .
Model H28 Three Point'Hitch .
Model H24 Sleeve Hitch ...... .
Model H13 WeightBox .......
Model H18 Counterwelght
Brackets............ ....

+ Model J17 Hydraulic PTO Kit . .

Model K19 and J19 Flow
Control Valve Kit... .
PTOCltch ..ot
Seat, Operator’'s . ...x.... .. ..
Steering Wheel & Gear ....... .

TaillLamp................... .

ToolBoX ..ovvnereeeiiannnn
Transmission . . ........ RO
Wheels, Front & Rear . .......

PAGE

GRID
D12

‘E14




WV W W WITIE VWA 4 F iAW 1 WSER

Indexes - ) Orders
1 This parts Catalog is arrariged for easy. identification of Orders should plamhj spetify correct part number fult
Genuine CASE Service Parts. 'An alphabetical index 'is _description, quantity required, machine mode! and engine
| provided at the front of this Catalog to locate the major model, machine and engine serial numbers, method of o
graups or assemblies. A numerical index at the rear of the shipmgnt -and shipping address.
Catalog gives the part numbers and the pages on which . \ . .
~ - they are described. _ ; . P
; ¢ Changes _
| ‘ ' When changes to the machine make it necessary,
‘ o Ilustrations " revised pages for this book will be issued. The revised .
T ) ..., pages will be issued witl the same page number as those I
" All parts are illustrated in “"Exploded Views"” which they replace and the ’@ssue" number and date will be .
show the individual parts in thevr normal relationship to  advanced. o o
each other. . Reference - numbers are used in the illustra- . - ‘ ad
‘ tions. These numbers correspond to those in the “’Refer- it is imperative that revised Parts Book pages be in- .
ence Number” column and.are followed by the part serted into their respective Parts Books as soon as received. .
. number, descrtptlon and quantity requn‘ed Failure 1o dp so will lead to confusion and defeat the ] . .
: - . purpose of the book. TRACTOR MODEL AND ENGINE MODEL, SERIAL AND
R T . . . ‘ .B - ) SERIAL NUMBER i SPECIFlCA'_[ION NUMBERS
- - - o - , . ¥ E - (UNDER TRACTOR MUFFLER’
~ o : i ' ) .ON EARLIER MODELS) .
B : . .'; ) N
_ Indented Description e ~ ' ‘ . '- o
“ . Irldentpd parts in the descriptive list are a part of the preceding‘assembly_ or sub-assembly. ) ' ! : - - - - ; —
.. The guantity shown in the: “Number Required” co!umn is the number of parts used on a machine except where parts dre fRACTOﬁ MODEL DESIGNATiONé ENGINE MODEL DESIGNATIONS
indented in descriptive list. In ‘this case the glantity shown is the number required for the preceding assembly or sub- . )
assembly, ’ - P : ‘ - ‘ : ) i j s
.t ' s ' . ONAN BF-MS C19029 ENGINE:
* , : - . . GABTRACTOR . SPEC. NO. 2434A, 24348, 2891D and 2891E
- - A s . . * . -7
REF. = PARTNO. * " DESCRIPTION " . . REQ'D
. A 55159 CYLINDER ASSY -rearsteering . . . ........ [ 1 . .
28 A BB208 . SOCKET ASSY -rear cylinder ...... e e e e e e 1. . ) L s » .
’ 29 A 55956 ‘ PLUG - adjusting, SOCket assy. . v o v v en v nenncnsnnnnnnon. 1 X } . . . ‘ '
) 30 A .BBOH7 . SEAT -socketball . ;........... e e et e e 2 . . i . . ) '
3 A BB210 ' SPRING-socket-..;.'...................’..‘ ..... e 1 ) ’
- 32 A .56209 , SEAT - socket spring, . . . . ... e e 1 T - .
33 G 45175 CLAMP ASSY - 50CKETASSY + . v v e vennennesns e e P . ,
. ' 16- 836 ' BOLT - 1/2" x 2-1/4" N.F. hex. . . .. e e et —_— :
gg L32- 55;33 | gli\:J-Dcotte]r, 318" 23“ """""""" Wt STty ; -1 . Y . _ When using this. cafaiog, natice’ the reference to
3% - 13- 410 B::)LT ??;Nso;i;ga Ncérlu:lder """"""" Prritrrorrmereen : i - - . ~ serial numbers of various components noted here and
- go." a4 ' LOCKWASHER 1747 SAEEX """""""" ST 4 SERIAL NUMBERS . [isted in the “description” copy. By referring to
: o . Trestrerabssss et s e e . A - ' ; ‘correct serial numbers, proper parts identification
v . . : ) L SRR TR © will be assured. ‘ ' '
B ¢ - R -
Terms-“’Right Hand"” and *’Left Hand"* ' ' - o N . )
. ) ) “Right Hand'h',and “Left Hand’ sides of this machine are determined by standing at the rear of the unit and facing in the " ) ’ ’
direction of forward travel. -




- \
'REF. PART NO.
1 C 20387
2 'NSS

3 C 20389

4 C 20390
-5 C 28202
6 113 110

7 C & 20261

8 93- 5

9 13- 17

.. 10 92- - 4
' 1 C 20401

12 . C 23300

13 C 20408

14 .C 20411

, : 15 214- 253
. 16 C 20412
17 . C 20393

18 13 1

19 75- 104

B 20 C 20407
21 128- 505

22 C _ 20399

23 € 20405

24 C 20398

25 C 20397

26 C - 20404

27 C 20396

Printed in U.S.A;

" CAP - fuel pump

"BOLT - 1/4 x 1/2" n.c. hex

L]

. | ‘ -
CASE MODEL 446 COMPACT TRACTOR 8

FE o . c ' . T
| - ' '
|

CARBURETOR, AIR FILTER AND MANIFOLD

DescriPTiON” y '* Reap .
TUBE - air intake ' ‘ - 1

. CARBURETOR AND FUEL PUMP ASSEMBLY (repalrs page 7} - . ' -

{use 24926 for service)
GASKET - Carburetor mtg. . . ... .. .\t s,
MANIFOLD -engineintake. . .....,..... e e e
GASKET - intake manifold .. ... ... . . .0 . . 0. dweger---
BOLT - manifold 5/16” x 2-1/4” ... .~...+......... S
HOSE - breather ’ .

.....................................

BOLT - 1/4 x 1-1/4'"n.c. hex . L T S
LOCKWASHER - 1/4" N,

HOBE - fuel pUmp . ..o et
SPRING - fuel pump hose

“TUBE - fuel pump vacuum (ineng.block), . ... ............... R
SUPPORT - 4ir cleaner .=

..................................

........................................
.........................................

-

o

October 1981

‘ . ) ' ‘ | ‘-Il‘ll o = i




- CASE MODEL 446 COMPACT TRACTOR. | 7

' C24328,C20388 AND C24926“CA’RBURETO.R AND FUEL PUMP ASSEMBL‘Y
: ' €24328 — ENGINE SPEC, NO. 3264F AND AFTER {(USE C24926 FOR REPLACEMENT)
€20388 — ENGINE SPEC. NO. 3177E AND BEFORE {USE C24926 FOR REPLACEMENT)

C24926u -- REPLACEMENT CARBURATOR : g
N HEF PART NO. . DESCRIPTION - ’ . ) REQ'D
] NSS _BODY ASSEMBLY - carburetor “(order C24926 carburetor) . ..... ... oo
2. NSS " . SLEEVE ASSEMBLY - carburetor {order C24926 carburetor) . . . .. .~ . 1.
3/ c! 20425 SHAFT " throttle {See kit below) ... ..% .. .......... e 1
4 C 20426 PACKING - shaft (See kit below) . | / ....................... 1~
. 5 C+ 20427 - SHAFT - choke . ..~ . ... IR S e 1
/ 7] c 20428 . VALVE* plate assembly (See kit beiow) ....... e et 1-
7 cC 20429 " FLY. throttle {Use engine Spec. No, 3177E and before} . . .. .. ....... 1,
7 . C 24663 FLY - throttle {Use engine Spec. No, 3264F and after). . .. ............ . 1
8 - . .C 20430 SCREW - throttle STop. & o /e et v it e et me e eae s e 1
9. C 20431 SCREW - fly mounting (See kitbelow}. . .. ... ... ... .......... 4
10 T 20432 SCREW -bowl covermtg. . ........... S S 4
17 } 20433 SCREW -pump cover . . 0., . e e e e i Ceeee 2
12 C 20434 . GASKET - cover to valve plate (See Kit below) . .. . .. e P
13 c 204356 GASKET - pump cover {See kitbelow). .. ......... e e e e 1
14 C  .20436 GASKET - sleeve assembly {See kitbelow) . ... .. .. ...... ...... 1
15 C 20437 °.  DIAPHRAGM - fuel pump (See kit below) . ... . . _ e N 1
16 C 120438 'y SPRING - screw, throttle Stop . .o nvvneon o in e 1.
17 C ' 20439 " SBRING - idle needle (See kit below) . . . . . .. S 1
18 C 20440 . SPRING - diaphragm, fuel pump {See kit below) .. /... . .., 1
19 C 20441 FLY “chokew ... ........ e e e 1
20 c 20442 - 'FLOAT ASSEMBLY - carburetor . . ... ....... R, 1.
21 C , 20443 PIN - float (See kit below) . ... ............ e 1
22 C 20444 NEEDLE - idle adjust (See kit below), . . .. R e 1
23 C 20445 NEEDLE ASSEMBLY - power . .. ... .. [ 1
24 C 20446 0" RING -needle assembly .. ... ........ e e e e 1.
25 c 20447 . COVER.-fuelpump........... e 1
26 C 20448 PLATE - spring, fuel pump{See Kitbelowl . . .. ... ... ........... 1 -
27 C 20449 ’ INLET - needle and seat assembly (See kitbelow). . . . .............. 1.
28 C 20450 CLIP - float pin (See kit below). . . . ... ... e 1
c 20451 ) KIT - gasket set (includes items 4, 12, 13 and 14) (use engine Spec. ’
: "No. 3177E and before) «.....ooovnn. . e P
C 24665 KIT - gasket set {includes items 4, 12, 13 and 14} (use_éngine Spec. ]
No.3264f=andatter)..,..'.‘...j\...., ......... T
C 20452 ~ KIT - repair {includes items 3, 6, 9, 18,47, 18, 21, 22, 26, and gasket '
- . | kit) {use engine Spec. No. 3177E and before) ,......... .. e 1
C 24666 KIT - repair {includes items 3, 6, 9, 15, 17, 18, 21, 2?, 26, and gasket :
‘ =~ kit) {use engine Spec. No. 3264F and after) «......coooeeenn. ... ‘ 1
1 ) r| . 4 "_," N
\ 2 ' ) FH "v
4 ¢ I
;
—e———— o [ -
. ) : 3 &
| ’. - Printed in US.A. - October 1981
! P . - t

3



) ) . . ] ] . ]
U ’ . ' -+ . o B
- _ . CASE MODEL 446 COMPACT TRACTOR. S 9
b PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT .
. . . ) ' -It‘
REF. PART NO. , DESCRIPTION . : REQD . -
1 126 13 KEY - woodruff 3/16" x 3/4", fiywheel Mg, «....oovevnennnn.. .. R
2 c 20223 RING - camshaft center pin ... .......... e e R
3 C 22260 °  CUP -QOVEIMOF .\ uvetevnesie e e deeeeeeennn, feeeds o1
4 211- 14" BALL - fly, governor. . . .. . e . e 5
.5 . C 20227 FLYWHEEL - eng. (includes ring gear & magnet ring) . . . . .. e e 1
6 C 20226 GEAR - ring, flywheel. . . ... ... ... .. R 1
7 C 22261 ° GEAR -camshaft ... ..ttt e 1
8 C 20229 WASHER - thrust, camshaftgear. . . .. ... ..ot e i eeee .. 1
g . 126 8 KEY - woodruff 1/8” x 1/2” ... .. i e 2
10 C 23304 T CAMSHAFT - (includes C 20233 Pin). . oo vt v ive il e er aaen 1
11 C 20233 PIN - camshaftcenter . . .. ... e e e 1
12 . C 23305 PISTON AND PiN ASSEMBLY - standard (includes item 14)........... 2
12- C 233086 PISTON AND PIN ASSEMBLY - .005" oversize {includes item 14} . . . ... 2
12 *C 23307 PISTON AND PIN ASSEMBLY - .010"” oversize (includes item 14), ... ... "2
12 C 23308 PISTON AND PIN ASSEMBLY - .020" oversize (includes item 14) . . . ... 2
12 C 23309 PFISTON AND PIN ASSEMBLY - .030" oversize (includes item 14} .. ... .. 2
. 12 C 23310 PISTON AND PIN ASSEMBLY - .040’ oversize (inciudes item 14) .. . . .. -2
13 C 20240 "PIN - piston, . .. ..... A e e e e be 2
14 C- 20241 RETAINER - pistonpin. . . .. .... e e et 4
15 C 23317 RING SET - piston, (standard) . .. oo ot v v iin .., DU 2
. 15 C 23312 - RINGSET - piston, (.005" oversizel . ... ........... .2
15 C 23313 RING SET - piston, {.010" oversize) . .......... .. ... .. . ...... 2
15 C 23314 RING SET - piston, (.020" OVEISIZBL . . ..l i e . 2
15 c 23315 RING SET - piston, {.030" oversize). . ...... ettt . 2.
15 c 23316 . RING SET - piston, (.040" oversiza) . . .. ..o ivnenvennnn. e 2
16 c 20202 CONNECTING ROD ASSEMBLY - (standard) includes 177 and 18. .. . ... 2
16 C 20203 CONNECTING ROD ASSEMELY - (.010" undersize) includes 17 and 18. . 2
.18 C 20204 CONNECTING ROD ASSEMBLY - {.020" undersize} includes 17 and .18, . 2
16 C." 20208 CONNECTING ROD ASSEMBLY - {.030" undersize) includes 17 and 18. . 2
17 ) cC 20212 . BOLT - connecting rod, special 5/16" n.f.hex ................... 4
18 “131- 527 NUT - lock, connecting rod 5/168" nf. hex . ... .o oo o oo e o 4
—_— . . . e N C e e e - © e = 19 G 20215. . = SCREEN -flYWheel v v ve s et e e e 1
; . - . Co - . . ‘ r ) 20 c 20303 WASHER - 7/16" flywheeEmtg. . . ..o u i oo e ieee e 1
: " o . . B . 21 92 7 LOCKWASHER . 7/16", ... ... A P 1
. . : i . o - . 22 113 321 BOLT -7/16"x 4" nc.hex, flywheel mtg. . . ... ...........v..... 1
. . . - 23 T  25070. KEY - 1/4 % 1/8" se, x 2", vearcrankshaft ... .. oo T
- . : . 24 ‘R “13338 RETAINER - crankshaft gear . .. .. e e et e e e e 1
- ot - - ' 25 C . 20219 WASHER - retaining, crankshaftgear. . . ... ... ..., ... .....". 1
: i T wesn” . . ) . - 2% C 22500 CRANKSHAFT -engine . . ..o ottt et e e e e 1
. : * S 27 182- 547 SCREW - locking 1/4 x 1/2" . heX. . ... i vt e enanns 3
. “ ' 28 C 20222 SCREW - focking 6/16” X 1/27 N.C. heX . . 21 vt vee st vnnnnnennnnns 2
. ] - X 29 C 22262 GEAR -crankshaft ................ f e e 1
. . 30 C 22263 SPACER -governarflyball. . - . .« ..o oo e e e 1
L ‘ . : 3 c 22264 PLATE - governor flyball . . _............ T e e PR 1
— e i - e e e o R A . e . £ -
- W & Lo .
.o . . > ' - ) -
’ f‘ - ' - & f
| x ; - Printed in US.A. , - October 1981
. [ B .
kS fy -




"CASE MODEL 446-COMPACT TRACTOR n
- ENGINE BLOCK AND ATTACHING PARTS' )
- \‘.\ / v '
REF. PART NO. ' DESCRIPTION . REQ'D
1 C . 23318 . BLOCK ASSEMBLY - eylinder, standard bore . ........ Ve e 1
2 41- 26 PLUG - camshaft expansion ... .....uuveinee s rnnneeennne. 1.
3 C 20256 SHIM - rear bearing plate (005"}, . . .. ............ e UAR
4 113-- 208 BOLT-3/Bx1-1/4" nc. hex . ...ty e e e 5
5 c 22618 | BEARING - crankshaft, rear {std.}. . ... . ... ... ..o oo, 1
6 S 20267 WASHER - thrust, crankshaft bearing. . . . ... . . 2
‘7. C 20268 GASKET - kearingplate . ...... [, S 1
8 C 20269 PLATE - bearing {excludes bearing) . . v . .. .cvvuieennnnnnn.. : 1
9 C 20270 BEARING -camshaft . . e i v it it e i ieeeinenannnnn 2
10 . c , 20271 SEAL - bearing plate., . . .. .. e e 1
1 - - C_ 20272 PIN -mainbearing stop . . .o v it ottt e et e e e e 4
12 92. 8 LOCKWASHER - 3/8" bearingplate. . .. .......o0vuunnn... B 5
3. | C. ' 20279 TUBE - 0il, Crankease . oo v v v isee v tn e tnn e eaeeensennnnns 1
14 C 20287 INSERT - valve seat, INtake . - v v vttt e et e e e v e e eneemnnnn . 2
15 - C 20282_ INSERT - valve seat,exhaust .. .. ... ..o vvuienrnncennnnn, 2
16 C 20292 " O GUIDE-valve....... et esa et e 4
17 C 20295 BEARING - crankshaft front {std.) ... .. .. ..............c..0 1
18 C - 20302 GASKET - valve guide, intake. . . .. ............. e el 2
19 . 21568 BLOCK ASSEMBLY - short {includes:” cylinder and crankcase, ,...... 1
. . all bearings, crankshaft, camshaft, timing gear, governor
gear case, rods, pistons, rings, valves, oil pump and breather tube’ ‘
20 c 20243 SPRING -breathervalve ... ... ... i it i i nennnn 1
21 o 20244 VALVE -breather . ..., .... e et awaae e e, i
. 22 C 20245 BAFFLE -breather .. ... ...t ineee s ioseeneemenannn. i
23" 195- 2010 WASHER - 174" o i e i it e e e e 1
24 C 20247 WASHER - 1/4" GOpPPer & ottt ittt it e ettt 2
25 C 20248 WASHER -5/168". . .. .. et e e et e 18
-26 c 20250 COVEHM- 1 1
27 - C 20249 COVER - valve {with breatherport) . .. ... ... vt iinnnneennnn. 1
28, C 20251 GASKET - valve cover, . .0 .. P 3
29 . G 20253 STUD - cylinder head 5/16 x 2-5/16" n.f.. .. .....o... .. e 6
30 C 20254 STUD -cylinder head 5/16 x 21116 nf. ... ... oo ii it in e, 12
K3 C 20674 WASHER - copper 3/8" . . ... ... . . e, 2
32 c 20257 GASKET -cylinderhead . . ... ... o il it ., 2
33 C . 20258 HEAD-LH.Mo. T ..o i, 1
34 C 20259 HEAD -RH. No. 2 .. i i ittt e e 1
a5 C 20261 HOSE - breather .. ....... e e e - 1
36 . C . 22819 - BEARING - crankshaft, rear (002 undersize). .. .. .....o..vuunnnn. 1
36 Cc 22620 BEARING - crankshaft, rear (010 undersize). . .. .0 v . v v e e s e snnns 1
36 C 22621 BEARING - crankshaft, rear (020 undersize}. ... ... ... .. cvven.. "
36 Cc 22622 BEARING - crarikshaft, rear (.030 undersize). ... .......... e - i
37 “129-° 102 NUT - cylinderhead 5/16" " n.c. hex . ... oo vt it e et e e an e 18
3 N3 132 BOLT - valve cover 1/4” x 1-3/4" hex.. . ... ...vvvin iy, 2
39 C 20517 RETAINER -valve spring .. ...\t iin et eie ettt ceneannes . 4
40 C 20276 ‘TAPPET - valve (standard) . . . .. e ea e 4
40 C 20470 TAPPET -valve (001" oversize} . . . ............... e eee. 4
Printed in U.S.A, October 198




CASE MODEL 446 COMPACT TRACTOR « ' 13 : h
ST .~ -7 . ENGINE BLOCK AND ATTACHING PARTS ' N
. . . y s _ . * - ) : F . ;
REF. PART NO. - ' DESCRIPTION-" - ' o REQD ,
40 ¢ 20471 TAPPET - valve {.002" oversize) . . . ... .. ..oveuo... e 4 - .
40 C 20277 TAPPET - valve (005" OVersize) . . .. vttt iie e e er e ennenen, T4 '
41 C 26145 CVALVE-INtaKe ... i e e e e e e e 2 . - |
42 -C -.26146 VALVE -exhaust. .. ... 00 ool o D - 2
43 C 20283 ~  INSERT - valve seat, exhaust (.002% gversize) ......... e 2
43 "~ C 20284 INSERT - valve seat, exhaust (005" oversizey .. ......... e 2 o
43, { C 20288 INSERT - valve seat, exhaust {.010” oversize} .. ........ SR "2 .
43 tC 20286 INSERT : valve seat, exhaust {.026" oversize} . . /.., .............. 2 .
. 44 \C 20288 ~ INSERT -'valve seat, intake (.002" oversize) . . . ... e P A )
D44 T——C 20289 INSERT - valve seat, intake {.005" oversize} . .. ... ... P / . 2 .
a4 - C | 20290 ANSERT - valve seat, intake (.010" oversize) .. .........convvivnn. 2
' 44 c 20291 - INSERT - valve seat, intake {.025" oversize) . .. ...... e .. 2 .
45 C 20412 * TUBE - fuel pump vacuum. . . , . e e 1 .
46 C 20293 SPRING -valve . ........ L S )
47. C- 20294 - LOCK-:-valveandspring ...........uoeeunnnnn. S s, 8 !
48 | C 20296 . BEARING - crankshaft, front {.002" undérsize).". . .. .. .. e 1
48 C 20297 BEARING - crankshaft, front {.010” undersize). . .., . ... .. s 1
48 - . C 20298 -BEARING - crankshaft, front {.020" undersize). .......... . .... .. 1 i
48 C 20299 BEARING - crankshaft, front (.030" undersize}. . . .......00vuu.. .. 1
49 13- 206 BOLT-3/8x3/M4 " nec.hex . ... v nnnn. e e, .o~ 2
R 7 B0 - C 20377 KIT-gasket, 8ngine . ... .vinemccn e i enennas e 1 .
' C 20355 KIT - gasket, carbon removal (includes: valve cover gaskets, ‘ . ’ ‘o
- cylinder héad gaskets, and intake marifold gaskets}.......... LR BRI - |
C 20378 KIT - overhaul, erigine {includes: valves, valve springs and , *
_ retainers, ring set, breather tube, points, plugs, condenser,
crankshaft retaining ring, air cleaner efement, carburetor . ' . .
gasket kit and engine gasket kit) . . .. . ... . ... .. e e 1
. e
& - ‘ 1
[ "'{_ \ . _— )
b , o -~ .
4 Y -
t
% L
. ; / - -
- . - T

, Printed in US.A, . A -~ October 1981

i
IS




. . . - ,
18 . . . , : - o - ‘ .o . CASE MODEL 446 COMPACT TRACTOR . 15 )
. " - r ‘ . P ) H “ ) . ) . 'M\- e ' . .,‘_-_mt‘,'ﬁ )
. ‘ * e . ' OIL BASE, OIL PUMP AND GEAR COVER._ * .
. L , El - .
. REE.  'PARTNO. ' DESCRIPTION : - - REQ'D
. 1 -*C 22637 COVER ASSEMBLY -gear ............ e e e 1 . T
2 € 20305 BEARING -governorshaft. . ... ........... P 1
3 ~C. 22832 - SHAFT AND ARM ASSEMBLY -governor. .. ... ........ R |
4 c 20307 YOKE - governorshaft ... ...... et a e earen e e
) u 5 +182- 84 SCREW - yoke retaining . . ... [ I e 2
= 6 - C 20308 PIN - governor, cup stop. . . .. ..., PN R Pt 1
7 C . 20310 SEAL -oil,governorshaft . . ... ... ... oL ot
8 “21- 5 7 "% BALL - governor shaft bearing'. . . ........... e .. 1 .
8 C 20312 | SEAL-Qearcover................. A , ]
10 C 20313 “GASKET - gearcover. . .. ... .. e e et aies e 1 |
: 11 .C 23320 " PIN - gear cover 5/16x 1-1/8" ... .....:.. P 2 ) |
12 C - 20315 DIPSTICK - oil Jevel indicator, . . . .. T Gt Z 1
. 13 C 20316 - GASKET-oilpan .............. e P 1
14 221- 14 PLUG - oil base, 1/2"sq.head .. ..... T I 1
. 15 221- 1844 . : PLUG - ¢il base, 1/2" sockethead . . .. ..... e e e e e 1
3 18 C 22633 BASE-oil v............ e F P 1 ,
- 17 €' 20320 - SRRING -oilby-ass. . . ........ .. i 1
18 14. 616 . BOLT - il by-pass 3/Bx 1" n.c. hex . ... .. e 1
19 c 20322 .  VALVE-oilby-pass...... e e L T et e 1 e
20 C 20323 PUMP-oil ........... T i 1 -
. - 21 C. 23321 + INTAKE - ail pump (in¢ludes cup, screenandpipel . ....... ... ... 1 .
22 92 6 LOCKWASHER - 3/8” . ... ittt e, s 4 RV
23 13. 640 BOLT-3/Bx 2-1/2"nc.hex...... e e 4 8y
24 92. | 3 LOCKWASHER - 1/4" . . i e e 2.
25 113 4 - BOLT-1/4x1"n.ec.hex..... e e e e et e 2 '
26 "C 20329 * COVER-oilfilterpad «.....0uuurenn B
27 €. 20330 LGASKET -oilfiltercover. .. ... .. ... ... .. .. ... 1 -
28 -C 20331 WASHER - 5/168" COPPEI. . vttt e et e e e et e e e eee s L. 7 N
- 29 . & 20574 WASHER - 3/8" copper. ... ....... SR, e e e 1 -
. 30 113 102 BOLT-5/16” x /4" n.c. heX . . .%o ettt e iaeeennn 2.
: Ky 113 . 120 BOLT-5/16x 1-3/4" . . ........... e e, - 4 —
l ’ 32 13- 110 - BOLT *B/16 X 2-1/4" . ..ot iieee e e e f e e -1
- 33 c 20325 KIT-gasket,oilpump...o.., ...... e e e et aaaaas 1
34 221- 1190 NIPPLE -oildrain , .. ... nnnnnn.. e 1
35 ©221- 1377 BLBOW -aildrain . ... <o, e el 1
Ca i ) - « «
# “ B + '
b / -
[}
. : T .
+ . / - -
e = - a [ -
o ’l \§L:.

- . . - - . .
.- N “ » -
% . o ) = . !




r L ‘ﬁl
- i { N '
CASE MODEL 446 COMPACT TRACTOR - 17
—_— : " ' € 20414 STARTER MOTOR .
. USE ENGINE SPEC. NO24344¢ - : N
i " {use C20230 for, service) | .o ' ) ) )
. ! at - . '
REF. PART NO. - DESCRIPTION ) .. REQ'D
1 C , 20415. HOUSING ASSEMBLY .. ............... el S 1
= 2 - € -.20421 BRUSH - positive ............... e e s e 1
3 ‘G 20417 . ARMATURE ASSEMBLY ... .. ..uiiiiitin et iarrnneanns 1
4 . C - 20418 CAP ASSEMBLY - drive end .o vttt i e ittt et ee et eeenereeens 1
5 c 20419 DRIVEASSEMBLY.............civiuen... B 1
6 C 20420 ~ BOLT ASSEMBLY - through's ... vovrvnvnrvn... - N 2
7 C 20416 EAP ASSEMBLY - commutator end . s..nevnvn.s.snds. .. e 1
8 c 20422 - BRWUSH - negative . . ..... e e L 1
9 cC 20474 SPRING-brush, .. ..ovveeennn s, D e 2 .
- " N 20230 STARTER MOTOR .
USE ENGINE SPEC. NO. 2434B AND AFTER .
1 C 20231 - COVER -dUSt . . ettt e e e e ]
-2 " C 20216 NUT -stop . ..... e e e e PO
. 3 ¢ 20217 WASHER -stopnut . . . .oove s e e v, e . S
’ 4 C 20260 SPRING -antidrift ......... ... |
5 C 20273 SPACER -dUStCOVEr. . . oot et ot e e e e e, fens 1
. 6 C 20274 - DRIVE ASSEMBLY . . ... e e e 1
.7 C 20278 . BOLT-thru . ... e [P
"8 92- 4 LOCKWASHER - thru bolt . . . . . . e 2 A
8 * G 20333 CAP ASSEMBLY -driveend ... .......0. .o iinnennnnnnrn. 1 '
10 C 20334 » WASHER - thrust, armature .. ................. e A
1 C 20335 ARMATURE - $tarter motor . . ... oovveessnennn. e 1
12 NSS " HOUSING - starter,-order C 20230 Starter .. .. .. ..... T 1.
. 13 C 20336 CAP ASSEMBLY - commutator.{includes iterh 14 thru 23) . .. ... s 1
14 NSS . SPRING-brush. ... ... ... . . . oo iiiiiiinnnnn.in. 4 o
15 NSS HOLDER -brush . ... ....ovuunen... e PO
16 NSS ‘ SCREW AND LOCKWASHER -brushmtg. . ... .....:......... 2
17 NSS - BRUSH -ground . . . ... ..., e e aee 2
18 NSS . STUD AND BRUSH ASSEMBLY . .......... e .
19 NSS " BUSHING -insulating. . ... .......... e .1 K N
20 NSS * = WASHER-insulating . .......... e e peeee 1
21 NSS . K WASHER - stud mitg, .. vt ittt et et e e e e e e e e 1
22, NSS- T . .. LOCKWASHER -studmtg. .............. e 1 S0
23 . NSS - -7 N T R T 1 :
C 20337 . ©  KIT-brush and spring {includes items 14, 17.and 18}. ..., .... T 1
. .
L5
I
+ }““ !
: . o | : c Printed in US.A. o October 1981




Printed in U.S.A. . ' - Qctober 1‘981

", - S
- !
L ‘ Lo
- CASE MODEL %46 COMPACT TRACTOR = . .19
- . ' ) N - i
IGNITION AND CHARGING SYSTEMS
E " . - L
;‘ REF.  PARTNO. . " DESCRIPTION - oo "REQD -
; 1 C 20338 BOX ASSEMBLY ; breaker contact. . .......... e 1 e
‘ 2 C .20333 - GASKET - breakerbox cover . .. ... vv it invenmen oo, 1 |
E 3 C 20341 POINT SET - breaker contacts . ... . P e emam e e er ot 1 o
[ 4 C 20343 CONDENSER - breaker comtacts. . . ... .. e e 1
i 5 C 20346 - COVER-breakerbox....... ... c.ceienninnnnne.. e 1 ‘
5 6 182 83 SCREW - #8x5/16"panhead................. e 3 :
! 7 *r L 192- 6 - LOCKWASHER - #8, Condenser mtg. . .. ..c.oceceeeennennnn.. 1 {
g ) "8 C 20353 - LEAD ASSEMBLY -pointstocoil . ... ... .. et R .
i 9 _ - 182 86 SCREW - #8 x 3/8" pan head, breaker points mtg. . . .. .... e . 1
i 10 129. 26 NUTS - #8 n.c. hex, points mtg. . . . ......... e PN 1
1 C . 20345 GASKET- bfeaker boxmig, ....... PR T, e 1 B
12 C - 20347 PLUNGER - bredkercontact ............. e et -1 o
13 169- 143 SCREW-1/4x5/8"nc.sockethead. . .. ..o vniin e i iir e 2 e
14 92- 4 LOCKWASHER - 1/4” . . . i . e e, 2 L
15 214-- 258 CLAMP -coll mtg. ...ttt et e e e ienenn . 1 *
. 16 c 20344 CLIP -sparkplugeables . .. L. . e e e e 1 -
17’ C 24955 CABLE - spark plug, S et ae e et e 1
- 19 N 7480 oo T B 1 Y 1 ,
- 20 C 25845 SPARK PLUG. . . .. i e e e e, 2
21 C. 21945 . REGULATOR, RECTIFIER ASSEMBLY - 12volt. . .o tee oo, 1
22 ©C 20366 " STATOR - alternator charging .. . ... @ et 1
23 173- 219 SCREW - #10x 1-1/2"rd. headmach. .. ... ... ann. 3
24 92. 3 LOCKWASHER S 3
o GOVERNOR AND BLOWER HOUSING
Lo REF PART.NO. DESCRIPTION . ' ’ REQ'D
f A C 20359 ©  ROD-governor control. . . v v v v i e e ennreneennnenenennens i~
; 2 C 20360 CLIP - governor control rod, carburetorend .. ................... 1
' 3 Cc 20381 CLIP - governor control rod, governorend .. ... .vuev e nene .. 1
: 4. C 20369 ARM -governorcontrol. . .. ....... e e e ea i et . -1
! 5 C . 20370 BRACKET - gOVEINOr M0. v v v vt cvm e e ensennennrsnesnss - 1
' 6 c 20371 SPRING - throttle leveradj. ............. e e N
' 7 173- 64 . SCREW - # 6 x 3/4” round hd. mach. ....... e S T
8 C 20372 " CLAMP - swivel, throttle . .. ... i e i e e 1
! 9 195. 14 WASHER -swivelclampmtg. . . . ... .. ittt it et i e e e et e -2 :
i 10 136- 2 PIN - cotter swivel Clamp Mg, . ..o oot e neee e ce v et e nnnns T ;
11 169- . 74 . SCREW - #B x 5/16", swivelclamp . . .. ............ e aeean 1
: ) 12 - C° 20375 BUSHING -governorcontrol .. ... .. .cceoriinienninennnens 1
13 c 20376 ;s SPRING -goVEmMOr vttt it e ittt ettt m e 1
: - 14 C 20374 CLIP - throttlécable. . ............ E 1
15 121- 3 BOLT-1/4x1/2"nec.hex ... .cv .. e e 4. 2
16 92- 4 LOCKWASHER - 1/4” .. ............ e e 2
; 17 =195 2027 WASHER -5/16"......... et e s s ar e e, e 2
j 18 . 20362 BAFFLE - cylinderair, LH. ..... L e e 1
: 19 cC 20364 BAFFLE - cylinderair, R.H. | .. .. e s 1
5 20 C 20363 ° HOUSING -blowef ... .........uueenunnanennnrinnnnnnn. K
| 21 163- 22 BOLT-1/4x7/16 mc.hex .. ... .. it iiii i el eemnns 7
! 22 C 20230 MOTOR - starting, 12 volt(see page 16) ........ e, 1
‘ ‘ 23 13- . 518 BOLT-5/16x 1" n.c. hex,starter motor . .. .......... e i e aaean 2
i 24 92 5 LOCKWASHER - 5/16”. . ... ... e s ettt e 2
f
Tl
j f"’p '
i
i
B




20.

. CASE MODEL 446 COMPACT TRACTOR 21
] \ EXHAUST SYSTEM J
~_ :
REF, PART NO. DESCRIPTION : REQ'D ' - _.i.

1 ¢ 19195 MUFFLER - exhaust R.H. (includes C20468 clamp). . .. ... ......... 1

2 C 19194 MUFFLER - exhaust L.H, (includes C20468 clagp) . .*. . . .. ... ...... 1 .
3 C 20468 . CLAMP ASSEMBLY -muffler . ... . .0oeen o, 2
4 113 4 BOLT-1/4" x 1" ne. hex........ e - 4
5 .195- 518 WASHER - plain 1/4", .. . . e .12
6 192- 19 LOCKWASHER - 1/4” . _ . ... ........ e e 4

’\__\ ' -
HEAT SHIELD AND BAFFLES
1 C 18886  SHIELD -hemt.. . ... oot e 1
2 C - 19261 ° BAFFLE-RH............... e eeen S .
3 C 19260 CBAFFLE- LH. 1
4 ‘C 19432 BAFFLE-pointbox .. ... ... i e i
.5 AD 52ABS " RIVET -pop5/32x 1-1/4" dome head .. .........cnuuueennnn.. 2
16 363-" 495 BUSHING. ................0 N e e e DR
7 - 187- 1036 SCREW - 1/4 x'1/2" self-tapping. . ./. . .. e e e m e 2
. X AN
\ »
P %-e "
J L
. .
- A
e
4 L]
. - ~~ -~ ‘

Printed in US.A, - . October 1981




D
m
m

K

—OOOND O DN -

— ok

— — ' e
— OO0 ~®HUO AWK -

/

PART NG,

Cc .
c
C
c
111-
192.
129-
NSS
c
187-
C

O0000PO
~y

173
129-
C.

214-

25603
12224
25604
14506
5

* 18
17

20194
1036
23032

10657

62079
19238
16363

11529

11545
16796
2186
504
14690
251

Printed in U.5.A.

"SCREW - 1/4 x 1/2" NC round head, machine, zinc plated

CASE MODEL 446 COMPACT TRACTOR

.CHOKE'AND THROTTLE .

, DESCRIPTION ~
CONTROL - throttle _ . . .,

LOCKWASHER - #10 Std. plated
NUT - #10-24 plated
ENCLOSURE - choke and throttle {early production) ........
BRACKET - enciosure mtg. {early production) . .. .. .........

PAD - isolation {late production) .

-

" FUEL SYSTEM
ELBOW ASSEMBLY - fuel tank

HOSE - fuellined43”. ..., ...... ... ... ... ... ...~
JANK-fuel ... ..o L. L
CAP - fuel tank {Includes insert) . ... ... ... .0 .. .. . .3

INSERT -fuelcap. ... ........ ...

NUT -square 1/4"NC . ... ....... . M et e,
CUSHION -fuel tank ... ... ... .... .. ... .. -
CLAMP -hose 1/2" ... ... ... . . . e

................................

CLIP - fuel line{optional) ........ ... ... ... ... .. .. ...

23

&

SCREW - 1/4 x 172" hex self tapping {early production) .........

RMMMNRNRNS - G a )

Cctober 1981

4

g




o
m
T

WE-NDUsH W o=

'_. .
QOO WM =

Printed in U.5.A,

.

WO O

PART NO.

a
o

R

38-

131-

132-
113
132-
131-
195-

195-

37247
20037
22998
20035
22921

462

- 20093

96
20036

39619

91
310
14906
19867
442
20039

19767

178
104
20053
207
23004
24

67

19362
178
18911
18825
310

207

46
1181
104
525

CASE MODEL 446 COMPACT TRACTORS s
PTO CLUTCH AND LINKAGE L ’
USED S/N 9679207 AND AFTER ) : .
DESCRIPTION - REQD
KNOE - Jever, PTO. ... ... ... e

LEVER - PTO engaging (used prior to S/N 9714911)
LEVER -PTO engaging {used S/N 971?911 and atfter}
~ ARM ASSEMBLY - PTO{used prior to S/N 9714911)

BUSHING'- lever, dash tower
BUSHING - fliplock

PIN - roll 3/16 x
SPRING - lever,

WASHER - nylon .

PIN-catter 316 X 1. o o i et et et st iearenn et e a e
PIN -ﬁ:}e\:m 3

WASHER -hylon 3/8" ,

SPRING - clutch

BUSHING - heyco

ROD - clutch. .

‘GUIDE - clutch rod

WASHER - 3/8”

BUSHING - nylon
BOLT -3/8 x 1" n.c. hex ‘
ACTUATOR - PTO switch {used S/N 9714911.and after) ... .........
BOLT - #10 - 24 x 1-1/4" hex washer head {used S/N 9714911 and after]. .

................
..............

...............

--------------------------------------

L e e s e Y e
I

........................................

.

=T P

D T T T T

2

..................................

----------------------------------------

......................................

_‘_‘HMNMN-;_\_INMN—I-—I—I_I—\—D—.—‘—-‘—‘H-‘

“NUT - #10 - 24 lock (used S/N 9714911 and after). . . oo o vo s vnnn.
e . .

. PTO CLUTCH LINKAGE

USED PRIOR TO S/N 9679207
LEVER -clutch . . oo oo e 1
LOCKNUT - 3/8" NCHEX . .. ov it i et e e iiaeeaaans, 2
ROD - ClUtCh - L ettt e e e e e e e e e e 1
RETAINER - ClUteh [0, . o v o v ity e e e e e e et e et e e e e i
e F I ey T I A R 1
BOLT -3/8" X T " NCHEX « oo eee v eevannnnnns e 3
PIN - cotter 1/8" x 3/4™.......... e e P 1
LOCKNUT -3/8" NCHheX......ov...... e 1
WASHE R - /8. e e 2
WASHER - 378" e e 1

e . . October 1981




S — e e

REF.

—
SO -NOOMBLWwN =

— o
[

—
]

13,
4
15
16
17
18

19

2000200022000

=

*Brinted in U.S.A.

CASE MODEL 446 COMPACT TRAEGTOR .27
C19804 CLUTCH ASSEMBLY (PTO) o
‘{Use C24783 For Service) T ’ -
PART NO. . DESCRIPTION REQ'D
NSS CLUTCH AND .FAN ASSEMBLY - '
{used S/N 9679207 and after) {use C24783 for service). , . ... .. ... 1 .
NSS CLUTCH AND FAN ASSEMBLY {used prior to 5/N 9679207)
{use C23507 arm and C24783 elutch) . ... ....ooveenreennnnnnn.. 1
16616 - . FAN-cooling ............. e [ e
18901 HUBcIutch 1
23392 "ARM - engaging (used on C19804 clutch) ., ... ..o u oL e eeaen 1
64- 41 BOLT - 5/15"5 34" NCflatheadsocket. . ... .o vei i ineunnn 2
93 76 ) LOCKWASHER - 5/16" countersunk external toath. . . . . ... ...... r 2 . s
23740 KIT-friction disc ... ..oyt eiiniennnny e 1 L "
15515 WASHER -spring. . . ... ..... i v 4 S 'y
15657 WASHER -spacer 050" . ... ... ... .ccuuer.n. PN ... UAR ‘ )
Ss PULLEY -clutch {orderitem 18}, , . .., .. oo i v i i it e : 1
, 23245 BEARING -camand pulley . . . ... .. ...t iciennrnrneenns 3 A ,
15556 WASHER -spacer 0107 ... ., ...t ceieennnnrns ~s -+ UAR A
21596 WASHER - spacer .005” . . .. ovuennn .. T \UAH SR S
58 CAM - clutéh (service with (2} C23033 cams and (1) C23392 arm) . P
, (For CTOB0A Cluteh) oo\ttt eeraan s et 2 o
SS CAM - clutch {service with {2} C23033 cams and {1) C23507 arm%, e ;
{(for C18910clutch} . .. .. A T s j 2 -
C .16786 SPRING - clutech Ic.!acl ..................... T e 2 ~
F 59014 RING -retaining . ... ... e et e 1
C 18908 SPACER -hUD. « .« oottt ittt i e e "1
0 2815N WASHER -fan 17/32" | . it et ettt "1 .
c 18940 BOLT -1/2" x 1-3/4" NChex L.H.threads. . . . ... .c0ovve e, i
C 26353 KIT - pulley aird disc assembly ... ... ........ 1
c 23507 ARM - engaging {used ga C189T0clutch} ........................ 1
¥ v -:5‘.“!?‘? s
. A
I/I’ .

October 1981



- . CASE MODELS 446 AND 448 COMPACT TRACTORS ) 7B - 1
° c \,\ + ‘ - . . 5
: €24783 CLUTCH ASSEMBLY (PTO)
. | * {Replacement Clutch}
! , - )
! - ) : REF. PART NO.' i ; DESCRIPTICON . c REQ'D
R | ©+* NSS CLUTCH AND FAN ASSEMBLY - {use C263580) ...............1.... 1
| g ' 1 C 16616  FAN-00lING. « e 1.
2 c 2414 HUB-clutch ... .o R S 1
o 3 C 23392 ARM - éngaging ........ e e e e e 1
© 4 164- 41 SCREW -5/16"" - 18 x 1" flathead socket .. ... ..... e 2
{- ~ 5 193- 76 LOCK WASHER - 5,{1 6' special external tdoth . . ....c........... 2
. | 6 2816N WASHER - fqn"l 3 e 1
- | 7 .C 165156 WASHER -spring. ., . ........... e e et e 6
| 8 G 15557 WASHER -spacer 050, . . ... . i s '3
| g -’ NES ‘ © . PULLEY AND DISC ASSEMBLY - {use C26383 kit). ., ........... 1
! 10 c 23740 KIT - friction disc . .. ..o oie i 1
! 11 C 23245 BEARING - bali . . . . . e e e 3
' 12 C 23033 CAM - €IUIER .ottt te et e e e s Y 2
! 13 ¢« 16786 SPRING - GIUteh 1080 . .+ .. . oo\ oottt e 2
o 14 129 125 NUT - 1/27 N R i e e . 1
- - 15 C 2362% GUIDE - adjusting nut . . . o0 e i e e s e eee e e e T .
N 16 C 23624 W ASHER - SPACE . . o vt ottt et e i et et e e 1
. . \ 17 . C 23630~ o LSPACER-hub ... s i
s ] 18 C 23625 - NUT-adIUST oottt atie et e aToe e e 1
' | - 19 & 26347  SPACER - washer 100 (use to replace three /050" spacers
. @ p | or one .200"" spacer) ... ... e e e e e e 2 -
[ .
. | . o .
= : o _
. ‘ . o i

- 1 -

b ‘.‘ :,‘_ ' ) ° ) !‘ .

Printed in U.S.A. October 1981




. ey -
e
CASE MODEL 446 COMPACT TRACTOR 29
HOOD, FRAME AND GRILLE
REF. . PART NO. - . DESCRIPTION" REQ'D
1 C 23271 FRAME - main, shown {used $/N 9679207 and after)
{req’s C23010 switch prior to S/N97IB216) ... ... oo ... 1
1. . C 18991 FRAME - main {used prior to S/N 9879207} . . . . oo et e i e e eaee s 1
2 Cc ' 18170 SO TRAY - battery L. i a i ie et 1
3 121- 106 SCREW - 5/16"” x 1/2"whizlock. . . e r et e et et 4
4 C 20057 HOOD AND GRILLE ASSEMBLY {used S/N 95679207 and after). ... ... 1
5 C 23527 LINER - hood {used S/N 979207 and after) . . ... ittt i nvnenns 1
6 C 22023 HINGE -frame. . .. ......... e i e i e s d et e a e e 2
7 131- 1318 LOCKNUT - 172 NF & ot s it i r it e sttt e et er et s aeeneneans 2
8 C 18733 PIN - attachment .. .... e e fmtv it earaanene 2
‘9 131- 1181 LOCKNUT -3/8 " NC : ...ttt it i nes e s T4 e e e e e 4
10 195- 525 WASHER - plain 3/8".x 13/16" O.D. {over engine footpad). . ......... 4
11 Cc 18163 CHANMEL - instrument pangl liner . . .. .o it et m et ae e vae s nenns 1
12 C 16362 ROD -hood hinge ... .. it i et e e r s cme e mieeeeenn 1
~13. 132- 46 PIN-cotter 1/8" = 3/4" . ... .......... P et m e, 1
" 14 ¢ 15410 CUSHION -washer. . ... i cnn e e ce e ennsans 4
15 195- 2028 WASHER - plain 3/8"" x 1-1/4" '0.D. {under cushion) . . ... .......... 8
16 - 113 219 BOLT - 3B hex x 2-1/4" NC .. e e 4 -
17 c 18890 PAD-foort LH. ........ e e .1
17 Cc 18150° PAD -foot R H. . i i e e e e 1
18 13- . 113 L BOLT - B/18” X T/8 NCHEX . . .. o et ettt ettt 2
19 192- 20 LOCKWASHER -BM6", .. ... ... e e e e e e e e 2
20. C 14729 SPACER -T8aF Frame . . oot e e e e et e e e e e 2 i
21 192- 23 LOCKWASHER - 1/2" .. it et it sner e 4
22 113- 424 BOLT-1/2" NChex transaxfemtg.. .. . ... ... . ..., e 4
23 C 16239 STRAP - battery holddown . _ . . ... .. et s 1
24 C 16373 o I o 2
25 -C 24137 SPRING - lateh . . .ttt ot e et e e e e e e 2
26 138- 98 PIN - roll 37167 % 1-1/8" e e i e i e e e 2
27 129- 102 NUT -5/16" NChex . .............. P !
28 c 21515 LINER -dash towernoteh. . ... ... ........... e 1
29 e 19245 . HOOD AND GRILLE ASSEMBLY - (used prior to S/N 9679207)......... 1
FOLLOWING PARTS USED WITH C 19245 HOOD ASS_EMBLY
30 111- 109" BOLT-1/4" x 1-1/4" NCrd. headsa. neck. . .. .ot in e e it e e iinnnn o1
31 Cc 14500 SPACER -hood. . it ittt e et e 1
32 131- FAl NUT - lock 1/4" NC REX vyt i e o it v s e e it e et et et i aae e aas 1
33 - cC 16183 SPRING - hood latch. .. .. P e et e 1
34 C. 15184° LATCH - hood. ... ... e e e 1
" 35 111+, 1 BOLT-#10x 1/2"NCrd. head 5q. neck . ...uuuvurrrvnnnrcnnnanns 2
36 195- 512 WASHER - 7732 . e e et 2
37 192- 18 .- LOCKWASHER - #10 .. L. . i i e st e i iree e 2
38‘\ 129- 17 NUT-#1O0NChex.............. ...t e e e e 2
. Printed in U.S.A. ’ October 1981




: CASE MODEL 446 COMPACT TRACTOR ‘ ) 31
; . SEAT, FENDERS AND TOQL TRAY o
) REF. PART NO. - DESCRIPTION REQ'D
1 C 16408 SUPPORT - seat, front .. ... e e 1
2 c 16404 . SUPPORT -seat, rear . ... .......o'eruneennnnnennelennan. 1
3 113 o  BOLT-1/2X 2- V4" NCREX « .%o oy eess e eeee e 2
4 113- - 424 BOLT - 12 1" N ReX . ot e e e e e e e e e e e e i
5 192- 23 LOCKWASHER - 1127 L i it et e e ettt e e e 4
6 ° C 19417 TRAY - 100 L et e e e e 1
7 - C 18429 PIN-seathinge . ....ccoitiuet it i innnnnn.. e 1
8 c 26215 ] 1
9 ‘C - 15410 CUSHION - rUBBBI L o v v v e et ae e ae s e eiiaaate e s 8
; 10 195- 2021 WASHER - 5/16 x 1-1/4" OD, zincplated. . . ... ....".uuuennns.n. 4
11 113 7122 BOLT - BB % 1-1/2" . oo e e e D 4
12 C 14534 BUMPER 5881 . .o vve i sit t e e e e e e e e e e e e e e 2
13 121- - 106 BOLT -5/16x 1/2" flange Whizlock . .. ..ot o vt et e e enve s 10
, 14 c 17162 HINGE ASSEMBLY -88at . o . oottt s et e et e ene e meneeme s 1
15 C 16444 FENDER - LH. o ittt it et 1
15 C 16445 FENDER - B H, L.ttt it e et et eet et et ieneeennnn 1
16 C 14728 GRIP -shiftlaver . . o i i ittt it s s m st ettt eeeeeeeeneans 1.
17 C 16393 LEVER -shift . ottt i it e et e e e 1
18 195- 524 WASHER - 7/16 X 1-1/4" 0.0, . .. ot e e e e e e ie e iaaen 1.
19 'C 17716 - SPRING -shiftlever . ... ... ittt it i 1
20 C 17066 WASHER -cupped’. . . ..o vvnnn. . P L 1
21 131- 178 NUT -1ock 3/8" NChex . o oo oo e e e e e e P 1
PN
-]
x.-":
-
i r

. , .y " Printed in U.S.A. _ . ‘ . Cctober 1981-




1 . It
CASE MODEL 446 COMPACT TRACTOR 33
FRONT AXLE

REF.  PART NO. DESCRIPTION : REQ'D
1 C 18813 | AXLE -front ... ot 1
2 c 26206 SPINDLE -righthand. . ............ .. ...cuuu 1
3 C 26205 SPINDLE -lefthand....... ... ............ ... .. .. P |
4 138- 99 PIN-roll ................ Bt e e e et e 2
5 c 13605 BALL JOINT - 1/2” L.H. thread {¢arly production) . .. ............. 2
6 C 13716 WASHER - thrust. .. ..... e e e e e e e 4
7 219- 404 FITTING-lube .. ... ..o 3
g- C 13106 COVER -lubefitting .........c......... ...... .. ... . 3
9 132- 77 PIN - cotter 5/32 x 1-1/4” . ... .. e et m e e e 2
10 c 12975 , WASHER - wheefspindle. ... ... ... ....... E 2
1 A 30881 WASHER - wheel spacer ... ..., e et e aae b s a et e, 4
2 187- 1046 - BOLT - 3/8" NCindented hex head. . ... ................. e 1

13 c " 12102 BALL JOINT - 1/2 R.H. thread {early production) . .. ............. 2.

14 192. 23 LOCKWASHER - 1/2" zinc plated . . . .. e 3
15 _129- 165 NUT - 1/2" jam NF R.H. thread . _ . . . e e e et e 6
16 129- 365 NUT-1/2"jam NFLH:thread . . ... . 2
17 c 16384 TIE ROD {early production). . ... ... .....oouuennn 1
18 C 18786 ROD -drag link (early production) .......... R 1
19 c 22568 PIN - axle pivot {late prod.) items 19 and 25 will replace C 19002 pivot. . . 1
20 - 219 17 FITTING - lube . . . .. e e e e e e, 2
21 C 21529 TIE ROD - {late production) .. ........ .. ... .. ... .. ... .. 1
' 22 C 21626 © BALL JOINT - 1/2" R.H. {late production). .. ..ot e 2
23 c 21527 BALL JOINT - 1/2" LH.late production). . . . ... .o..vnnnn.. .. 2
24 C 22992 KIT - drag link (late production) (includes items 15 and 186}, . . . . ... .. . 1
25 C 22278 > PIN - retaining, axle pivot {late production} .. ........ .,......... 1

- HYDRAULIC RESERVOIR MOUNTING

1 C 14240 SUPPORT - reservoir mtg, RH. ......... ettt e e 1
1 C 14241 SUPPORT - reservoirmtg. LH. ........... TR . 1
2 187- 1251 = SCREW- 1/4 x 1-1/4" n.c. flat hd. phillips . . ........... e 4
‘3 C 14246 BRACKET - heat exchanger mtg. . ... .......coovunrnrnnnn. .. 2
4 C . "14680 CUSHION -reservoirmig. .. ... ... e, 2
5 113- - 118 . BOLT-5/16x5/8" nc.hex ... . 4

' o . : Printed in US.A. . . ¥ o October 1981

R D R e




CASE MODEL 446 COMPACT TRACTOR . 35
- .
STEERING GEAR -
) REF PART NO. DESCRIPTION
1 C . 16945 CAP -steeringwheel . . . ..o ou vt i
2 c 18014 WHEEL - 5teBrINg. . o o v r e et et e et e e e e et 1
3 131- 1113 NUT - lock 6/87, ... ...... g 1
4 C - 18200 SHAFT -steering . . .. ....... T / cen 1
5 C. 18982 SUPPORT - Steeringgear . . v v v vt ie v Pt een e et inaeaan s o
6 Cc 14200 PIN - pIVOT . L i e e e e 1
7 c 14201 WASHER -shim. .. .o e e e 4
.8 131- 1112 NUT -Jam 378" . it e e U1
e} 195- 2021 WA SHE R & o ittt e e e e e e e 1
10 192- - 20 LOCKWASHER - 5/16" zinc plated. .. , ... ...... P ]
11 13- 102 BOLT -5/16 X 3/4" NCREX « « v o v v ettt e et e e e 1
12 c. 18711 T GEAR - STBEIIMD & v et vttt e 1
13 113 206 BOLT -3/8" X 3/4 " NCREX. « o o ottt et et e e e e 4
14 192- 21 LOCKWASHER - 3/8" . . ottt ittt e 4. |
15 195- 2069 WASHER -5/8" zincplated . . . ... ... ... .. .. e 2
16 C 15096 BUSHING -flanged nylon . . . o .. Lot i e e e e e e e i
- 17 126 16, KEY -Woodruff 3/16" x 3/4” ... ..o U 1
18 C 24098 TUBE-stéering. .. ...oui et innnnnnnns SRR e 1
19 219- 404 FITTING-lube 45% .. ... ... o i i 2
20 C 1297% WASHER - 5/8" .. .. ... i i ‘2 '
21 c 18017 CLIP - tinnerman, steerfingwheel . . ... .. ... ... . ... 2
cC 13106 TCOVER - lube g . . . oo e i e e 2
DRAWBAR AND TOW HITCH
1 C 13360 DRAWBAR ... ... it Y -1
2 1922 23 LOCKWASHER-1/2°ZP............... P A 2 g
3 113 424 BOLT-1/2" x 1" NChex ZP v o e e eei e. 2 R
. - X S 3
% ‘ . .
' "
&
. . - .
‘ . . S ' - Printed in US.A. | o . . May 1977




CASE MODEL 446 COMPACT TRACTOR ' . 37
BRAKE ASSEMBLY
REF.  PART NO. : . DESCRIPTION REQ'D
. 1 C 19250 BAND -Brake . . v ve ittt i it e 1
L2 cC 136526 PIN - clevis . . s i e sty m s e e et e e n e e e el e 1
3 132. 310 PIN - cotter 1787 X 17 o N et r e e e e eeeeeealiee e, 3
4 ©131- 1129 LOCKNUT - 2/16" ReX NG N .« o e e ot ee e eenenanns 1
5 121- 1181 LOCKNUT - 3/8  heX NC .. . s e e i e e e s eeennan 2
6 ' 195- 104 WASHER - 3/8" flat......... 2
7 C 19063 ARM -brake . .. oo ottt e i e e 2
8 C 19064 LINK -brake. « oo e e e oo e e e e e e e e e 2
9 132- 321 PIN-cotter3/327 x 1" . el v, 6 '
10 C 19179 LINK-brake. . ... coii it e it iieee e nnes 1
11 C 19251 LINK -brakeband . . .. ... . ol 1
12 141- 54 PIN-Clevis . ..o vi e iy i eeeees e 1
13 C ' 25022 SPRING -t & it ittt ittt et e et nee e e 1
14 213- 4 (o] I AT | A SN SR S
15 C 16379 SPRING -brake 10cK, v v v v v et e e v it neecmnernshenen. 1
16 C 2409 - ROD-brake . ............ e ety L T
17 C 19183 ARM -brake rod o vuve o e e e e [ A 1
18 138- 98 PIN - roll 37167 % 1-1/4" . . e e e e e 1.
19 c 22316 PEDAL -brake assembly . . . . ... it i e ; 1
20 131- 164 NUT - centerlock jam ... ... ......... e S S 2
21 7 C 18184 TAB -liftcontrol. . ... s : % 1
22 ' C 18147 LEVER-brakelock ... .. ... .0 uuenienannn T
. FRONT AND REAR WHEELS - T e
1 C 24438 WHEEL - rear, 6 bolt ... ....... PP R 2
2 A 30064 -BOLT-rearwheel ................ e e e 12
3 C 24433 - WHEEL-front ......... e e . 2
4 219- 403 FITTING-lube . .. ....... [ R, 2
5 c 12110 BEARING -wheel  .............cuiiunnnnns e 4
7 C 26021 CAP -plastic, front. . . .. .. ... i i e veedaa, 2
8 A 70062 CAP - hub front wheel {optional). . . ................., teadan.. 2
- C 13106 COVER - 1ube fitting . .o vvve e e ee e eeeeenans [ 2
! )
Printed in US.A. ' ' ’ o October 1981




CASE MODEL 446 COMPACT TRACTOR ’ , ) < BT " ;
. HYDRAULIC SYSTEM o
REF. PART NO. ' DESCRIPTION REQ'D i :
1 NSS . PLATE - pump mounting {Order item 39} .. ......... e et - !
' 2 13- 233 ~ BOLT - 3/8 x 1-3/4" NC hex, support mounting . ... ... e 4
3 114- , 207 - BOLT- 3/8x 1 N.C. hex, pump mounting . ....... e e .2
4 192- 21 LOCKWASHER -3/8" zincplated -, . . .. v vt i v s v v s ene e eaenn 6
5 T 33568 KEY -sguare 1/4 x 1" fengineshaft} . .. .. .. 0ur i v eoneenenran 1
-6 C 189186 COUPLING - pump, used with 1/2* shaft pump (repairs page 43) . .. .... 1
6 C 25209 COUPLING - pump, used with 9/16" shaft pump {repairs page 43} . ... . . 1
7 NSS PUMP - hyd. 1/2" shaft, order C25053 pump and G25209 coupling - 1
. _ ‘(see page 43B)
.7 7 ' NSS PUMP - hyd. 9/16" shatt (repairs page 43 or” 438} (use C25053 for service): 1
7 NSS ‘ PUMP - hyd. 1/2"" shaft {order 025053 pump and (325209 coupling) . -
repairspage 43 or43B, .. ... L. L i e 1
; 8i ) 218- 5085 . . FITTING - hydraulic 3/4T x 7/8” Q" RING .................... 1
a 218- 5007 . MO" RING-5/8" for 218-8085 fitting . . . v v v v e ve e eee e 1
10 ©C 117622 7 SPACER - pUMP MOUNTING. - « - ottt e e e ee e e ee e i e nanns 4
1 214 258 O I | T 2 1 ==
12 C 14195 CEXCHANGER " heat. . oottt e et eeee e e aee e A
13° 214- 253 CLAMP - hose . . vt v v v ine e v et N 4 )
14 C 14245 ‘HOSE -rubber 3" L. ... . i e 1 - .
15 C 18580 RESERVOIR -hydraulicoil. . ... ... . . e e, 1 - :
16 €., 11828 - CAP-reservoirwithinsert .. ......,........ e e . 1
17 C 11645 INSERT -reservoircap « .. oo . ovewun. Gr e e 1
18 - A 70100 . STRAP -reservoirmounting. ... ... ... oo 2
19 " 173 215 SCREW - 1/4 x 1-1/4"" round head machine. . ....... . 2
20 - 129- 504 NUT -square 1/4" NCzincplated . . ... v i inn i e s eienen e 2 :
21 . C 18797 HOSE - hydraulic, pump o valve. . . o ool et e e e e e e w1
22 -218- 50086, “O" RING - 1/2” forT18797 base. . .. ... .. it e e
23 C 19191 TUBE - valve totheat exehanger. . . .. .. .. ..ivivnenenlonnennn. 1
24 C 16687 CTUBE - valve to lower motor port ;. .. .. ... vvnumneneannnrann. 1
25 . C 17898 -~ TUBE - valve to upper motor port_.' ........................... 1 . :
26 218 75107 " FITTING - motoF port, 90° elbow 507 ring .. ... ... 20l eenn... 2 ;
o 27 218—' 5007 . 0" RING - 5/8'" far-218- 5107 fttlng ....................... 2 7 ‘
28 - 214. .. 25B CLAMP -hose . . T. i e e i et e e i e 2 ’ "
29 NSS ) . VALVE - hydfauli¢ control, two spool (Repatrs page, 45 and 45B) - : K :
" used S/N 9679207 and after {ude C25967 for service) .« o nvr .. S .
29 - NSS VALVE - hydraulic control, two spool {used prior to S/N9579207) : o
. o repairs page 45 (use C25967 ‘for service) ... ... .. U PR 1
30 171- . 247 SCREW -5/16 x 1-1/4” NC flathead machine. . . .. /. ... vuren.n.. 2 .
31 131-. 361 - - NUT - lock B/  NCREX .t e e e e e e v e L2 .
32 . 218- 5062 FITTING - hydraullc valve' 5/8T x 7/8" Q" RING ..... e 3
33 218 500? . "O" RING - 5/8".for C18321fitting . . ... .. I S U 12
4 . A 30095 SEAL - motor 10 transmission €858 . . . ..o v s vnvennenn.. e 1
35 . C 14655 MOTOR - hydraulic {Repairspage 41) . .. .. ..ovvu.n. e e e e 1 .
36 166- R " SCREW-1/2"x 114" NCflanded 12pt. .. ... vininirnnnnnnnn ; 4 N
37 NSS HOSE - rubber 4" {(use C22902} . ... ... ..o ilvnnann.. feeae 1
38 ¢ 21592 . HOSE- rubber, tank to pump. . . ... ... S ;1
39 c 24149 —  KITZPUMP MOUNT ettt e in et e e e e snn e ma e anranrranns 1.
40 c 24147 BAFFLE - cylinder,rear RH. /... ..... P . e 1
41 C 24148 . BAFFLE - cylinder, rear LLH, .. .................... [ 1
42 c 26255 MOUNT-pump. .. ve e i i i ee a2 ettt et e 1
43 187- 1036 B SCREW - 1/4"" - 20 x 1/2" self tapping {Iate proeduction). . ........... 2 .
44 - 13- 3 BOLT - 1/4" x 3/4” NC hex (early production). ... ... ... . ‘.. 2
a5 192- 19 LOCKWASHER - 1/4" (eariy production ............,. i 2 :
- ) : : 46 128- 101 NUT - 1/4" {early production). ... .. e AP 2
T o . ' : o ) . ) ) 47 . 113 206 - BOLT -3/8" - 18 x 3/  hex . ... it it e aareannn .4
~ - 48 - 195 104 ., WASHER-3/8"....... st e S
. . _' . : . 49 192- 21 LOCKWASHER-3/8". .........cocinvnnnens e ST )
. . B . 50 - ¢ 25209 COUPLING - pump {repairs page 43). R, PN 1
. 51 . T 33565 KEY-square 1/4" x 1", .. ....... ... A .
| 52 113- 207 BOLT-3/8"-16x1"hex. "........ e eermaeaaennags e 2

L : ‘ : . ' . Printed in US.A.  « S L _ _ Octaber 1981

) . - »




. !
CASE MODEL 446 COMPACT TRACTOR . ' 41
SPEED CONTROL
REF. PART NO. - DESCRIPTION REQ'D
" A 37247 KNOB -speedcontrol . . ... ... .. ... 0, 1
2 - € 12093 BUSHING - lever © . oo 2t s e e e e e e 1
3 -C 24319 LEVER - speed control used S/N 9879207 and afted .............. 1
N 3 C 18857 LEVER - speed control {used prior to S/N 9679207} ... ........ e ‘. 1
4 C 25595 SPRING - compression . ............ e e e, 1
b C 21518 WASHER -nylon .. ... ... e, rrreea e s e 1
- 6 ° C 18742 i ROD-control.....I........... e e, e 1
* 7 129- 122 NUT -5/16°" NF hex, zincplated ........... st e 2
8 C "' 19025 JOINT -ball v oo oe e, .. e 1
9 195- 521 WASHER - B/16™ . . .o i e e 1
- 10 132 .28 PIN —cotter 3732 x 314 ... it 1
11 138 2072 PIN -roll 1/Bx 1-3/4". ..o e 1
HYDRAULIC DRIVE MOTOR
REF. PART NO. DESCRIPTION : K REQ'D
. C 145655 MOTOR -hydraulic .. ............... e e e e e o1
1. C 16516 RING - fetaining ........... N U 1
2 c . oMo - SPACER - (See kit belowl. .. ... ... .'vuern.. L 1,
3 C 25048 " SEAL - oil {See kit befow). . ... ........ e e 1
— 4 C 14827 , HOUSING ASSEMBLY . . . ... et e, 1
5 C 14837 END AP . L e e 1
6 T.C . 18382 SEAL - (See kit Below). . . .o v vt e e e e e e 2
7 (o} 14828 SHAFT - coupling . .. .. . o i e e e e e eean 1
8 C 14829 DRIVELINK ........... e e e et 1
‘9 ‘T 14830 PLATE -wear _......... e M. e 1
10 C 14831 . - ROTOR ASSEMBLY ........ e e 1
C 2473 KIT-manifold. . ... e 1
11 NSS COPLATE -manifold . .. vv st e e e 1
12 N5S - MANIFdLD..‘...........................-.\. ........ 1
13 D 60857 . COMMUTATOR AND RING SET. ... v v e nn,s [ 1
' 14 C 19041 RING - sealing {See kit below)} ... ... JRRIN e 1
15 C 14836 b I A S , 1
16 C 14838 ° BOLT -3/8"X4-3/8 NFREX o' e e er s e ee e s e 7
17 . c 19212 WASHER -back Up, 010" . & vt v e s es e e e e d e e et 1
. - C 19037 KIT - =0 ringgand seal {includes ref. 2, 3,6, 14and 17) . . ... v ..., 1
& ) ' Qo ‘ .
e ? ) ) . P
- ! Printed in U.S.A. - October 1981

. - : : - : /_/ . : ' . . &
. . . .
* + = - ] . o *




R “ CASE MODEL 446'COMPACT TRACTORS . 43
C20757 AND.C19743 HYDRAULIC PUMP AND COUPLING '
USED S/N 9679207 AND AFTER '
. REF. PART NO. ’ DESCRIPTION i T ~REQ'D
i c 20757 < - PUMP:hyd.'1/2'"shaft {used S/N ‘_9'679207 to 96‘79230}: ordet '
' . C25053 pump and C25208 colpling .. ....... ... .. ... e 1
1 C 19743 PUMP -_Hyd. 9/16" shaft {used S/N 9679230 and after} {use C25053) .. .. 1
2 C 20761 ' BODY - pump /27 shaft. . . o ettt e it e e 1
2 C . 20456 ’ BODY - pump 9/16"" sha{'t;" ................................ 1
3 . NSS * COVER ASSEMBLY, - pump 1/2"" shaft .
‘ ] . © {use C25053 pump afid C25209 couplingl. . .. -« v oot e v i ot 1
3 C 20457 COVER ASSEMBLY - pump 9/16" shaft . .. ... .. . 1
4 C 20764 GEAR - pump, drive 1/2"shaft, . ... ... . e e 1
4 = C 20460 GEAR -pump, drive 9/18" shaft, . . ... ... . v i et e 1
5 c 20765 T GEAR - pump, driven 1/2”shaft, . . ... ......... P e 1
. 3] C 20461 ;GEAR -pump, driverm 9716  shaft . . . . .o h s e e e e e s 1.
8 D 58185 PLATE - wear, 1/27 shatt ... .0 v et e e e e e e e 1
6 C 20462 - PLATE -wear, 9/16"shaft, ... .. .. ... ... .., 1
7 D° 538186 ;. SEAL-wearplate 1727 shaft .. . .0 ittt e e en e e v re e e 1
’ 7 NSS . J .SEAL AND RETAINER - wear plate 9/16°" shaft (order C24334 kit) . . 1
8 D 58187 SEAL - pressure loading {C20757 pump only) . v o v v e e 1
9 D 58196 "SEAL - Q" ring {use C24334 kit for C19743 pumpl ... ..., 1
) i0 221- 849 PLUG - pIPE « et e e e e e 1
1 . D 788188 . PIN-dowel............................ et e 2
. 12 D 59650 " SEAL - shaft, 1/2" shaft N e e e e - 1
. 12 NSS SEAL - shaft, 9/16" shaft (order C24334 kit) .. ... ... .. ... . 1
’ - 13 L 113 L) "BOLT - 1/4 x 1-1/2" ne hex,grade 5 . . . .. ...t e e 4
14 D 5818%" WASHER - 1/4”. ... 4
15 C 19207 .  KEY-square 1/8x3/4" 1/2"shaft............. Sl 1
15 C 20455 . KEY - square 3/16" x 13/167,9/16"shaft . . . .. . ... . . . ... 1
16 0 10323AB .° RING - retaining, 172 shaft. . . .. . ... i e it en e 1
16 A 35690 ‘RING - retaining, /16" shaft. . ....... . e 1
- C 20767 . KIT - seal, for C20757 pump (includesitems: 7,8, 9, 12, 16 and 16). . . . . 1
17 C 18916 . COUPLING - (use with C20757 pump 1/2"shaft) . . ... ... ......... 1
7 C 25209. - COUPLING - {use witth19743 pum{a 8/16" shaft). .. . ... ... ....... 1
18 NSS HUB - coupling (order item 17) . . ... . .0t it it nen e e 1
19 - NSS " HUB-coupling {orderitem 17} 7. .. ... ... ... il i, 1
. 20 C - 15036 P ER - L e et e 1
21 - 83 ° Bh , SETSCREW - B/16x5/16”" N.C.socrhd, . . o v i vl e 2 -
C 24334 KIT - seal {includes items 7, 3 and 12) {for 19743 pump) .. ........... .
L C 19045 HYDRAULIC PUMP
; USED PRIOR TG 5/N 9679207
1 NS5 . PUMP - hydraulic {order C25053 pump and C25209 coupling) .. ... .. ... 1
2 F 53109 PIN-dowel .\ .veeeeo ... R 2
3 c 19113 COVER - back assembly. . . ......oueiire e, e "
3 C 16731 GEAR ASSEMBLY - driven. .. ... it e i e e e 1
5 C 15732 PO RING .. e 2
. 6 c 15733 BO DY - PUMD i e ettt e 1
7 c 15734 COVER-front.............. ... .... ot o et m e e s 1
8 C 15735 SEAL-rotary. ... .ol g ........................ -1
g - cC. 19114 - GEAR ASSEMBLY -drive. . ........... e .. e 1
10° C 15737 PLATE f WEAT - v v eeveee e 1
11 c 15738 L] = R T - 1
12 C 15739 GASKET i e .o
13 C 15740 SEAL . ... ... S A U 1
-14 113- 11 BOLT. e A -4
¢ ‘ - - 15 C 18207 KEY - 178" sq. x B/ ettt 1
. . ) ! 16 A- 50773 WASHER . . oo e 4’
/' t

Printed in U.S.A. o : C ‘ October 1987 -




CASE MODEL 446 COMPACT TRACTORS

€25053 HYDRAULIC PUMP AND COUPLING

PART NO. : DESCRIPTION ‘ REQ'D

C 28063 . PUMP - hydraulic, .. ............ st r et et et Te s 1
F 531089 PIN - BOWEE. . o e ot e e e e st e e e e e e e 2
COVER - rear (use C25053 pump). . ... ..vvvvunn.. e emaes 1
15731 GEAR ASSEMBLY - driven
16732 "O"RING ...........
15733 © BODY - pump
15734 COVER - front
15736 SEAL - 0Ty .« ..t e e e e 1

e ]
m
-

8

DO~ WN=

w
wW

24862 SHAFT - drive. . e e 1
' 24863 - GEAR -drive. .. . ....... ... e e 1
24864 CKEY -gear. ... Sttt 1
24865 RING -retaining. . ............. et e e 2
16737 . PLATE - wear
15738 SHIELD -heat. . ........... i e b e et e -1
15739 GASKET . ittt st ant e e 1
15740 SEAL. ................ . Lttt e ettt e e 1
S BOLT...... Le e e e i e e 4
21075 ' o B I L 1
50773 WASHER - : 4

.........................................

Pra0000o0000ZOOO0OZ
[x)

; o - : Printed in US.A. ; - ‘ ‘October 1981




CASE MODEL 446 COMPACT TRACTORS  ~ : 45
C21496 HYDRAULIC CONTROL VALVE (TWO SPOOL)
. USED $/N 9679207 AND AFTER ’ .
REF. PART NO. : DESCRIPTION - REQ'D
NSS VALVE - control, two spool {use C25967) ...... e e vee 1
A A 60273 . RING-retaining ......... s m v treeeeme b 2
2 NSS - SPOOL -motor {Order C25967) ... ..o ovunenenn. T 1
3 NSS © SPOOL - float {Order C26967} ............ fee et v 1
4 A 7982 SEAL - SPO0L. v, v et eaine e T e 4
5 NSS BODY - valve (Order C25967) . .. ... o it i cmenn et i nnananans 1
6 211- 9 BALL -steel B/16" . L . vt v et et i s v et i m e 1
7 C 21507 - SPRING -relief . ... ... i ittt tae st ennasannnnnns 2
8 C 17433 CCBCREW -reliefadjust . o .. .o n i e e s e e 1
9 C 17435~ GASKET - relief adjustcap. .. .. .. P S eeeea e .. feeen 1
10 129- B3] CAP - adjUSt SEFBW .« © v it v s e v e tccm e e m v esonsananarnns 2
11 C 17439 DETENT =SPOO) & o ettt e et ttesieeeee e eannens 1 E
12 C - 13200 SPACER-detent. . ... ... venrsncenrennssennnnsnnn= 1
13 O 59376 SPRING -detentrefurn. . .. .. ..ccviuinrannnas e ceena, 1
14 ‘c 17440 WASHER - TetUrN. . Ao i ittt iiiacesae s fimnaaa e enns 1
i5 , C 21505 T BPRING -relief ... .. e et e, 1.
16 211- 7. . +BALL-steel1/4".. ... . ... ....u... et 3
17 C 17438 COVER -detent. . . . ... ...t ici it srrectaasctannssnnss 1
18 C 17443 " SCREW - BTN, . . .t eeeeeaeinnnannanea eneanannnens -2
19 c 17444 ~ SPRING-detent .. .. ...... .. ettt 2
,20 169- 114 SCREW -COVBE & s i i ittt et s s s anann et c e 2
/ 21 221- 841 S = 15 T T T S 1
22 C 21506 RETAINER -ballseat. . . ... v it e s i ee s e nanns e s e aon ° 1
23 C 21509 . SCREW - adjust, relief. . . ... . i i i e e 1
24 C 21508 GASKET -adjust CaD « . . i it ittt er e ro e s st n e a e s 1
25 C 21510 CAP-adjustscrew . . ... ......-. e ee e e 1
C 21504 KIT - relief {includes items 6,7, 22,23,24and 28). . . .............- 1
C 21511 KIT - relief {includes items 8,9, 10, 15and 16) . . .« sv v vvvunnnrnnn 1
B 188561 KiT - detent lincludes items 11, 12, 13, 14, 16,17, 18, 19and 20) .. . ... 1 —
‘ - HYDRAULIC CONTROL VALVE {TWO SPOOLS)
° . o USED PRIOR TO S/N 9679207 _ -
NSS VALVE - control, two spool {order C25867 valve) . ...............oots 1
B A 60273 - " RING-retaining......... i e ettt e 2
2 NSS SPOOL - motor (order C25967 valve) .. ..........ooioiiiiiannnn 1
3 NSS SPOOL- float {order C25967 valve) ... v rr e iiiinn e nrns 1
4 A 7982 : SEAL v 500l v ettt ii i it i fera s 4
5 MSS - BODY-valve {order 25967 valve) . .. .....covi ot iinnannnns 1 .
© 8 211- 9 ‘ BALL-steel BI16B" ... i it foan e ety 1
7 C 17432 SPRING -relief. . ... o v i it e ittt asnaanan s 2 .
8 c 17433 SCREW -reliefadjust .. ..o ve it i st e et i m s 2 -
a C 17435 GASKET -reliefadjustecap. ... ...ccvviirnnannooeranannns S, 2 _
10 129- 531 S AP - AUJUSESCIEW. & oo vt vi v v rrv et a e 2
11 C 17439 - DETENT -spool .. ..ot veinvennn e I 1
.12 Cc. 13200 SPACER - QBteNt + v e v e eeeverne et el 1
13 Cc 17441 SPRING - detent retUNm. . . o ot vt vn e e e rnasarnansansnnrsansnns 1 .
14 C 17440 . WASHER - T8I + v v v ot v ot tameam s amamtaarasasararsonenns 1
15 c 17445 SPRING - relief, tapered . . ... .o ve e iviarrnan st rarn i isrn e es 1 .
16 211- v BALL -steel T/ . e i a i et ettty 3
17 C- 17438 COVER -dentet . . .. oot is it tr s rnccasnnssnnsranasoannnnnunrs 1
18 C 17443 SCREW -detent ... .....c.covveveernns PP PPN L2 .
19 C 17444 SPRING-dentet.......... ... e i 2
20 169-- 114 SO REW - COVEN it v i tee s rennncaanmasaaeaeassrmarssnnonssans 2
21 221- 81 PLUG:pipe .......... ... e =1

Printed in US.A. ' , ' " © Ociober 1981




PSRN S
SLEARSNA LY e

3
"!

REF,

OO WON -

Printed in U.S.A.

28
131-
c

Cc
NSS

-C

Cc
126-
136

680

1232
12718
14223

14222

132671°
128 .

98

"BEARING - flange

'ROD - gear shift
RING - retaining

CASE MODEL 446 COMPACT TRACTOR

1

TRANSMISSION AND FINAL DRIVE ’

. DESCRIPTION * - .
CASE - transmission {use C24843 case and 24802 rod)

.............
......................................
.....................................
............................................

LI T T T T T T T

......................................

_PLUG - filler and drain.1/2", ... .. ......... .

SEAL -shiftrod .. ... . i i i e e e e
BEARING - roller, input shaft.
CAP -shiftrod ... i i s it et i et st aee s aaana
SHAFT -axle,short RH. . ... ... ... ...
SHAFT - axle, long L.H.
RING-retainer, axle ... ... ...ttt it tertnnneereeennens
GASKET -transmissioncover. . . .. ... it ennnna.
COVER - transmission . . ... ... vttt nmnernne s senrecsseneen
BREATHER - transmission. . .. ..... : o

----------------- L}

..............................

.................................

.................................
.............................................
.........................................

GEAR - cluster input.
GEAR - high 41 tooth
GEAR - low 55 tooth

....................................

KIT - diff. case {includes Ref. 34 and 35} . ... ." .. ... ..
GEAR - differential pirion .. .. ...... ..., e eaeaa ..
GEAR -differential ... .o v vt i e i
WASHER - pinion thrust ’
PIN - differential crass

SCREW - 3/8x4-3/4" NC heX CaD ... v iniriteen s e ennannnn
NUT - lock 3/8”" NChex , .. .......
WASHER -differential . ., . ... ... . ... ... i et
WASHER -spacer. . . ... . ..... e e e e, e
GEAR - brake idler {use C25254 and C25258) .. ................
RING - retainer, brake idler .. .. .. .... e e
BRAKE DRUM

KEY - Woodruff, brake idler
PIN -rol! 3/16 x 1-1/2"

................................

...................................

=
m
Q

47

D

-k kot = P R o ma RIPMIDY o b B b ok ) 2 b BT ek e ek o b N = 2 WA R

* QOctober 1981




G ' CASE MODEL 446 COMPACT, TRACTOR 49
g : HYDRAULIC LIFT s
" REF. PARTNO. DESCRIPTION . - - REQD
1 C 19661 CROSS SHAFT ASSEMBLY . ..t ittt et ittt e e 1
2 219- 404 FITTING-lube . ... voeeiie . S et P
3 C 18251 - PIN -cylinder tolever. . . . .o v v i e it e e s st e s aaa 1
4 13227 310 . PIN-cotter 1/8" X 11 .t ittt i et e e 5
5 ¢ 17734 F O HOSE - 10MG « o v vt it e e e e 1
6 C 17249 BRACKET - maunting, 10D « v vt v ettt e e etnn e e s me et sens 2
7 C 17250 " BRACKET -mounting, bottom, . .. . .. ... 0inene e, 2
8 13- 207 BOLT - 3/8 X 7/8 NCheX. s ottt i e e et et e et e et e 4
9 131 1181 7 NUT -3/8 " NChEX « vt v vt e ee et et e e et e e e e 4
: 10 -C 16163 . . LEVER-liftcontrol......... 1 1
o1 ‘.’.; A 37247 KNOB -control lever, . . ... .. v vin e ... e 1
12 C 12093 BUSHING - liftlever. .. ... ......... e S 1
- 130 132 % PIN - cotter 3/32" x 3/4” . ... ... S CT
14 195- . 533 WASHER - 1727, . C e “on 1
15 C 21518 WASHER - nylon . ... . o i e e e e 1
16 C 25595 SPRING -control lever . .. ... it i e n e - 1
17 . 195 521, WASHER -5/16". . . ... ... PR e ER L e
18 C 18742 ROD-contral .. ........ e e e 1
19. 129- 7 122 NUT =B/ 8 NF REX. o oot ettt et e e et e et e ee e i eas 1
20 C 19025 ~  BALLUJOINT. ... ..ottt G T 1
21 113 207 BOLT - 3/8" X 1" NCREX & o ittt ettt e e e e : 2 -
.22 131 178 TLOCKNUT -3/8"NCHEX . oo ei e et ciieneneen S e, 2
23 195. 104 WASHER - 3/8” x 1-1/8" 0.D. .. ..ttt 2
25 C 25188 PIN - cylinder foot . . . .. N e e .. 1
26 NSS -, - . VALVE - hydraulic, two spool (used S/N 9679207 and after!repairs page 45
(use C25967) ........ ... S T S 1
26 - NSS VALVE - hydraulic, two spoal {used prior to S/N 9679207} repairs page 45 1
27 - 218- 5056 FITTING - valve {Includes-218-5004 “O" ring) . .. oo veevvevnnnnn .. 2
28 C 17224 HOSE - short .. .... e e e e e 1
- 28 C 19475 CYLINDER-Ift ..ot e e e . 1
30 C 19478 BODY -cylinder ., ...... e D 1
31 . C . 19104 © ROD ANDPISTON ASSEMBLY. . ... ... . ..% .. 1
32 c 17732 FOOT -cylinder . L. i i it i e it a e ns 1
a3 C 14970 SEAL. ......... e e e R 1
34 A 7623 PO RING L coe s et e e e s e 1
35 A 30971 “O"RING ......... e e e 2
C 13106 COVER -lube fitting . .. - . o v ittt m e vame o - e e 1
‘% ‘ -
Y
o . - Printed in U.S.A, ' : ' October,1981




CASE MODEL 446 COMPACT TRACTOR oo 51
) ELECTRICAL SYSTEM -
REF, PART NO. , DESCRIPTION REQ'D
1 C 19228 HARNESS -wire . . . ... e P Tevanranas Tt s 1
: 2 C 14585 CABLE - battery tosolenoid .. .............. e VA
3 C 14566 CABLE - battery to ground (Black 12"} ', ... ... ... beseaiiia, o1
*’@ 4 ~ C 19085 WIRE - solenoid to PTO safety switch {ysed prior to S/N 9718216} ...." 1
b 223 31 FUSE-30amp. ......cvivevnnnnnna?l.. e e ke 1
6 c 1923 WIRE - ammeter to rectifier (Red 97) .. ... .... ? ............. 1
TO ENGINE 7 c 19232 CABLE - solenoid.to starter {Black 18 ), . v o oo vt et e e e 1
™\ o STARTER 8 c 19229 WIRE - solenoid to ignition switch (Yellow 9 .. .. ... .o ... ..., 1
v 9 C 19230 WIRE - snlenoid to ammeter (White 8-1/2") . ... .. v et 1
10 c 14653 SOLENOID -start . . ... ittt e st e e e 1
' M c 19373 CONNECTOR -reguiator, 3CONTaCt . .. ... vvn e e eennnnnnenan 1
12 c 19379 CONNECTOR - €ngine, 2 CONTACE . ., .. oot vvie e e eee nenn s 1
* 13 C 14537 CONNECTOR -headlamp . . .. o ittt nn e veeesanineeanss 1° _
14 c 18389 AMMETER - 30:0:-308mMp. .. v vttt sttt et it e et e ce e ranens 1 \é) .,
. 15 C 21945 REGULATOR -rectifier . . i u ittt it et e e e et e eesanns 1
16 c 22571 HEADLAMP ASSEMBLY - 12volt . .. ... i e e e s eeme s 2 -
17 NSS - SWITCH ASSY. - neutral start {prior to S/N 9713926 use C219088 -
. - andC21989}, ........cveun. e e e ..
18 C, 18197 BATTERY - 1290l « .t . vttt s e Sanne e aaae e e B, 1
19 C 23839 KIT - ignition (includés key) {used prior to 5/N 9715216) ... . ........ 1
u 20 C 17763 KEY - ignition {(used prior to S/N 9718218} .. ...t ivr v nr .. 1
21 C ' 18118 SWITCH -PTO {used priorto S/N 9714911} . . ... ..o oL it 2
22 C 16239 STRAP -battery holddown.. .. .. ... ... . i, 1
. 23 c 21989 INSULATOR -neutral start . . ... ... ittt sttt ne e s 1
24 C 23002 SWITCH ASSY - neutral start {used S/N 8713926 and after). . ... ...... 1
- 25 c 22765 SWITCH - PTO {used S/N 9714911 and after) . . . ... ovven e nnn. o0, 1.
- 26 c 23003 WIRE - solenoid to PTO switch (black 20”') used S/N 9714911 and after. . . 1
S 27 C 23010 SWITCH - ignition (used S/N 9715216 and after) .................... 1-
TO ENGINE 28 A 24509 KEY - ignition (used-S/N 9715216 and after) ..., .. ............... 1
CONNECTOR - == ' C
- () : c -
.7 % N
Yo -
e S
Fr =
- ' ]
- l ) _II ‘
o
Printed in U.S.A. October 1981




52-

i
i

4

REF. - ' PART NO.
i C 14080
i c 17821
3 "131- 629
4 187- 1047
5 113- 1
6 129- 101
7 192- 18
8 “111- 131
9 193- 57
10 Mle 202
MY 1267 102
112, 111- 108
, c 22571
13 C . 22573
14 C  .14304
15 ° "C 14305
16 192. 20
17 129- 122
18 129- 37
19 192 18
20 . 187- 485
21 193 70
22 C 10836
23 .129- 660
24 182 _ 623
25 "C 19254 -
26 129- 77
27 ~ . '195.7 513!
28 C . i9246'
29 - C 18118
30 195. 521
3 - c 21679
32 182 528
33 192- 18
34 129 37
35 ° £ 23330
35 'C 23012
3
Printed in U.5.A.
- ~

+

£

- - FS
L -

" CASE MODEL 446 COMPACT TRACTOR

J

- ELECTRICAL SYSTEM HARDWARE

NUT - 1/4”

LOCKWASHER - 1/4" NC hex
BOLT - 14" x 1-1/8" NC rd. hd. square neck
LOCKWASHER - 1/4" external tooth

DESCRIPTION

NUT - back up (used prior to /N 9715216) . ."
NUT - escutcheon (used prior to 8/N 9715216)

NUT - speed type “U”’
SCREW - #8 x 1/2"\se|f tap. Phillips
BOLT - 1/4” x 1/2"*NL hex a

..........
..........
...........................
.................
......................
...........................
.....................
...........

----------------

--------- P

BOLT - 1/4" NC round head, square neck. . :

* - HEADLAMP ASSEMBLY - 12 volt
LENS - headlamp

NUT - 5/16" NF hex
NUT - #10 NF hex

LOCKWASHER #10
SCREW - #10 x 5/8" self tapping hex
LOCKWASHER - #10 external toath

NUT - speed

............................
...................

------------------------

............................

I T L T I I I I T I . T T T T L O Y

*NUT - #10 - 32 UNF-hex brass {use on ammeter minus terminal) -

SCREW - #10 x 7/8" binder head {used prior to S/N 971491 1)

WASHER - nylon 13/64"

WASHER - 11/32" {used prior to S/N 9714911) f
CLAMP . ch0|’<'e and throttle cable (used-priorto $/N 9714911) ., .
. SCREW - #10 -

---------

32x 1/2'

prdd fused S/N 9714911 and after)

NUT - switch mglinting {used-S/N'9715216 and after). .. . ..

LA OCKWASHE

ead (used S/N 9714911 and after) ... ...
LOCKWASHER - 3/16" 2inc plated (used S/N 9714911 and after)
NUT - #10 - 32 hex 21

, 53

.........
---------
.........
---------

.........
.........
.........
..........
---------
..........
.........
.........
.........

---------

.........

......

......
---------

" October 198}

=
0

a® ok MMN-wl—'NNMMMN-‘MNMMMNM—IM#M-‘—‘ﬂNNNthh—!—l

u




B ) - P K E ;
» o

CASE MODEL 446 COMPACT TRACTOR

D 70115 FLOOD AND TAIL LAMP (OPTIONAL) .
REF. PARTNO. . , DESCRIPTION ' X . REQ
1 D 70115 LIGHT ASSEMBLY -floodand tail . ... v enensnnnnnn. .. T, 1
p A . 25213 RETAINER -sealedbeam . .............. . e, e 1
3 - A 40855 - LAMP - sealed beam #4409X.......... eeaan e e ereeetieenan 1
4 33686 BULB - tail BT 14T L e i 1
- 5 NSS : SHELL - Hght. oot e 1
6 - 193. ~ B43 SCREW AND LOCKWASHER - #8-32x 3/8"N.C.. ........ DU 1
7 A 34046 BRACKET - mounting, taillamp ©........ovvennnn... e aeaanan vee o
8 113- 209 . BOLT-3/8Bx1-1/2"N.C.hex .......coiviunnnnn. et eeeaemans 1
) 9 192. 2 LOCKWASHER-3/8" . .o.ov v, e e eaiaaaann PO |
- -, 10 129- 103, NUT-3/8“N.C.hex......oovennrnnnn. P, .1
1 10023 WASHER -bearing. .. .oovvevnn... I, e e, 1
g 12 192- 23 LOCKWASHER- 1/2"....... e e 1
13 129- 105 NUT-1/2" NG haX. . v ieoeeeeeee el e 1
¥
AZ0965 TAIL LAMP (OPTIONAL)
: 1 NSS . LAMP ASSEMBLY - flood and tait (use D70115 for service) . .. ... v 1
2 B - 50255 - MOULDING - lamp retaining ... .. S rercean e e e mee e 1
3 . 10934 SCREW -molding, . ......... el e eean e vesesannas 1
4 A 40855 LAMP -sealed Unit. oo .y ittt et e e te e vt ee e |
5 B 50223 BULB-red 1I5CP. 12volt. . ...... et e 3
& B 50273 WIRE -switch'. . .. ity ieeinnnnn. e eeman s -
7 182- 82 SCREW-wire . ..... e e ettt 2
8 - 193- 4 WASHER - 1/4"jock ... ....... et et 2
, g NSS SWITCH {see kitbelow)} . ...... . e 1
10 NSS KNOB - switch {see kit below), . .. .. e aane e rth e -1
11. ‘A 30888 NUT-switch. . ............. P |
12 10927 SPRING - terminal , ... ... erereaa e eeeeae s e
13 NSS BODY .......cvot... et vt 1
: 14 - B 50203 TERMINAL -wire ....... ea e e e 1
‘15 "1429- 105 L e o, . 1
16 192- 23 WASHER - 1/2" lock . ...... e e e 1
. 17 . 10923 WASHER - bearing. .. .. .. [ S e o
18 113- 209 BOLT --3/8%1-1/2" NC hex, zinc plated |, ., . .. ... . ... 1
19 192- 21 LOCKWASHER - 3/8" zincplated . ... ... ... v, o1
) 20 120 103 NUT-3/8" NChex, zincplated ... .c.ove o, e 1
" 21 . A 34046 BRACKET -mounting, 1afl lamp. . . . oo oottt e e e e v aennnens 1,
A 43182 KIT - switch (includes KNob) . /.o v vt et e s e e e s eennns 1
] . - ’ . " ﬁ ! ’ !
1, ’ 3 ' ﬂ
. ¥ .
R N
- - : K Printed in US.A. ‘ ‘ ' October 1981




o, 4 . . -
CASE MODEL 446 COMPACT TRACTOR _ 57
ST DECALS ) -
’ ACAU'I,'ELN ’ )
Lt REF. PART NO. " DESCRIPTION . ‘ REQ'D
f R e e B '321- 2501 DECAL -hood LH. ... . i, il 1-
TRTARGY Mt FRgm mnccnt 2 321- .2500 DECAL-hood RH. . ... . . a e e e e et e e e 1
T 3. 32 2625 DECAL - instrument panel {used S/N 9679207 and after), . . . . . . . | . 1
3 321- -2503 DECAL - instrument panel {used prior to S/N’ 9679207] ............... 1
4 321- 18 DECAL -gasoline. .. ... .., .0t enieennnnrtemeeeanannnnn 1
5 321- 2668 B Y T L | 1
6 321- 4767 ‘DECAL - hydraulic reservoir, . . ... . e e e e e 1
7 321- 1786 DECAL -ignition switch . . ... .. ... . n s i et i
f8. 321- 1423 DECAL - “CASE" {used S§/N 9679207 andafter). . ... ............ ! 1
8 321- 6379 DECAL - “CASE” {uséd prior 10 S/N 9679207) + -« v -vvvvrevrruinnnn.i 1
9 321- 1788 DECAL -shiftrange . .. ... ........... B T T T 1
10 321: 6227 DECAL -parkingbrake. . ... .......... .1...... 1
1. 321- 2111 . ° DECAL - attachment drive {used prior to /N 9679207) .......... ... 1 LI
12 321- 2487 DECAL - “Caution’ {used prior to S/N 8679207) ................... 1
A CAUTION . ’ . .' { MOWER LlFT L!NK
. -1 v 19652 LINRY lift, rotary mower {shipped loose with tractor} ... ... ...... . 1
@ : . i . — . - ’
AT‘I;C;:::JHE[MI TRAVEL Arngr‘yz.ur
CONTROL
AMMETER . ‘ ) o
- ﬁ‘ |IlllAlu.l—\ I h n Il' ) ? ‘
v \\\\ ! 4 : e .
. .
THROQTYLE -
' | . | LY un. o '
I(, 0. i
\FLATLI . e )
. . ' Li R ’
l | I v ’ g
| - - -
|
| j—
) 1 -
1N \ *

. : ) , ' . Printed in U.S.A. . ' October 1981




CASE MODEL 446 COMPACT TRACTOR - 59
, , H26 THREE POINT HITCH
: FRAME, LIFT RODS AND ARMS
REF, PART NO. DESCRIPTION REQ'D
" C 19740 HITCH PLATE ASSEMEBLY . .. ...ttt e e e eeee e 1
2 219 405 FITTING-lube . .. ......... O 2
3 c 14722 O 1 o 1
4 C 14724 ROD ASSEMBLY - R H. lift. . .o vt e e e e ot e e e e e e oo, 1
5 138. 309 PIN-roll 1/4%4" . ......... e e e P |
. 6 132 g1 . PIN - otter 3718 X 17 . o St ittt e ettt e e 6
7 195. 541 WASHER - plain B/8" . .. .ttt e e e e 4
8 C 14715 ARM - i, o on e i e e e el e et e e e e s 2
9 C 14991 CHAIN -stay 19 0inKs . oo ittt e e et et e e eee e 1
10 113- 118 BOLT -5/16x5/8" NChex,. zincplated. . . ... ..o n e, 2
11 131- . 176 NUT - 10ck /18" NCHEX & 40 vt ittt e ee ot e eeeeeenennnes 2
13 B 52118 PIN - KK L et e e e e T e, 2
3 A 30338 PIN - KIK L e e 3
1 € 14725 ROD-lift LH. ....... e e ST 1
15 - C° 14717 PIN - CIOVIS o ettt e e e 1
. C 14712 LINK ASSEMBLY « oo vt eee e e e e P .1
16 C 14703 CENTER TUBE ASSEMBLY . .. ..ttt ee e een e 1
17 G 14709 BALL END ASSEMBLY R.H. THREAD. . ... e 1
18 C 14710 BALL END ASSEMBLY LLH.THREAD. ........0vvuunn... e 1
19 138 59 PIN-roll 1/8x7/8" . .. . ..uuu.... e e e e 2 ¢
20 | C 16128 PIN - clevis B/8 X 3" L .ttt et 1
CYLINDER AND DRAWBAR MOUNTING
1, C 19740 HITCH PLATE ASSEMBLY . ..\ttt ettt cee e e 1
2 C 14975 PIN - lower cylindermounting .., .._............ e s 1.
3 C 14976 PIN - upper cylinder mounting . . ... ... 0t n v e s 1
4 132- 310 PIN - cotter 1/8x 1. ... ... i e 3
5 13- 417 BOLT - 172 x 1-1/4" NC, hex, zinc plated. . . ... .0 vvennnnnnnn.... 2
; 3
v 1 ~, "
D—F T A ' :
- | e ,;j_ . :
7. = AN ' '
- ! ) v B
1 A Cps | a
| 1 =
‘ L ¥ .
} R o » :
I ith g
\ - 1, H e
- - i 7
| -
\ - : J
| . -
\

. . . Printedin US.A, " ‘ . - _ May 1877




REF. PART NQ.
1 221- 1134
2 221- 1375
3 C 25368
4 C 25368
5 o218 B2m
6 © NSS
7 c 19478
8 C . 18489
9 C 14692
10. c 14970
11 A 7623
12 A 30971
1 Cc 14872
2 c 14568
3 113 425

Printed in US.A, '

»

- CASE MODEL 446 COMPACT TRACTOR

MODEL H26 THREE POINT HITCH AND MODEL
F27 HITCH ADAPTER
HYDRAULIC CONNECTIONS AND COMPONENTS -

DESCRIPTION

NIPPLE - 1/4 x 1-1/2" . ..
ELBOW - gg°

FOOT - eylinder
SEAL - wiper

uon HING -

-------------------------------
‘

........................................

...................................

.....................

FITTING - tee {Inciudes 218-5004 “O"* ring},
CYLINDER ASSEMBL_Y L {order (1) C19480 and {1} S10817)
BODY - cylinder (also use S10817 pin)

..........................
....................................

.......................................

O RING e

MODEL F27 HITCH ADAPTER

BRACKET - hitch adapter
PIN - drawbar ., ’

......................

»

61

P b md ok ok ek omk A a3 s md omd

my

Qctober 1981




REF. PART NO.

1 C . 14867
2 C * 14457
3 195. 541
4 C 10898
5 C - 14459
5 C 25789
6 S O113- 417
7 192- 23
8 C 25382
9 . 113 417

10 129 105

1 195- 545

12 132- 306

13 113 421

14 C 14568

Printed in U.S.A.

" HITCH FRAME ASSEMBLY

CASE MODEL 446 COMPACT TRACTOR

a

H24 SLEEVE HITCH

DESCRIPTION

ARM - lift

BRACKET -.hitch mounting R.H. shown
BRACKET - hitch mounting L.H
BOLT - 1/2 x 1-1/4" NC hex, zinc plated
LOCKWASHER - 1/2” zinc plated

NUT - 1/2”" NC hex, zinc plated
WASHER - plain 3/4” zinc plated
PIN - cotter 3/16 x 1-3/4"

......................
...........................................
..................................
..........................................
.....................
..............................
.......................
..........................
.-v.v-------l-nnl------.--l---.-. ------
......................
............................
L R R R T R T T T
.................................

------------------

.................................

g,

SRR BN DRSS NN

QOctober 1981




+

r
T
- -
- °
’ o
\ s
3
N i
1
’
H
I '
H l
H :
I'H ] .
" " Y
:\ ] l‘l. ©
at 1 .l‘l-
4 ()
.l " <|..
) VO 4
N
1 o
[ [
H IR |
[ 1) Ly
hiﬂ: i
) )
’
-/):/
=%
Y e
r5
Iy
e
¢
7

REF. PART NO.
1 NSS
2 111- 530
3 11 - 531
4, 92- 8
5 1290 105
. :
>
C 22756

Q

- 22722
2 L 13452

* . Printed in U.S.A.

7

- LOCKWASHER - 1/2" zinc plated

CASE MODEL 446 COMPACT“TRACTOR ‘ . - 65 E

I . t

D10 WHEEL WEIGHTS | | Lot

DESCRIPTION . ’ REQ'D

WEIGHT - wheel 15" and 16 (Order as Machinery ltem) . . ... .......
BOLT - 1/2 x 2-1/2" round head, square neck, NC, zinc plated
BOLT - 1/2 x 2-3/4" round head, square neck, NC, zinc plated

--------
........
..........................

B -3 RN NN

NUT - 1/2" NC hex

EXHAUST EXTENSION KIT (OPTIONAL) -

{USED WITH J-2 CAB INSTALLATION)

LS IS ]

KRS . N

)

FERY

September 1976 o




REF.
+°
1 2
3
4
b
6.
Y §
. 8
1
2
3
4
5
6
7
8
9
T ¥ i
: Co : : .
) - o ~ = . ’ i
° 3 !

PART NO.

C 16581 -

C 17161

C 17162 .

113 - 417
113 443
129- 105
192 23
195. 533

\

17859
17863
17860
17636
111. 317
113- 207
129- 103
192 21
195. 525

s NeNeNe)

' MODEL H18 FRONT END WEIGHT BRACKETS

.o

BRACKET - weight mounting
BOLT - 1/2 x.1-1/2" NC hex, zinc plated
BOLT - 1/2 x 68-1/2" NC hex '

- NUT - 1/2” NC hex, zinc plated
 LOCKWASHER - 1/2

FRAME - weight box

CASE MODEL 446 COMPACT TRACTOR _ 67

MODEL H13 WEIGHT BOX .

- BOX - weight

PLATE - hitch

LOCKWASHER : 3/8" - :
WASHER - 3/8" . . . .. . . s :

Y

..................................

SUPPORT - weight box o

- . bl
>3 a b

DESCRIPTION

....................................
........................................
.............................
L R R R T
........................

...................................

................

.....................................
..................................

..................

BOLT - 3/8 x 1" NC hex : N

................................

NUT-3/8“"NChex . ........ouuvn.... T S

........

NN e

October 1981




5
CASE MODEL 446 COMPACT TRACTOR ) 69
J-17 HYDRAULIC PTO KIT -

REF. PART NO. . DESCRIPTION . i RKEQ'D

1 Cc 18281 VALVE PTOCONTOl & vt ottt e e e e e e e e el 1

2 218- 457 FITTING - straight 3/4'f NPT x 5/8" tube ....................... 1 :

« 3 218 494 FITTING - elbow 90°, 3/4“ NPT x5/8" tube ... ......... ... ... 1

4 218 927 FITTING - elbow - 909, 1/2* NPT x 1/2" female NPSM;WW&I ........ 2

5 C 23337 BRACKET :valvemounting .. ......cc'o'esemercnnonnnonn. .. 1

6 13- 206 T OBOLT -3/ hex NC x 3/, e e, 4

- 7 192. 21 LOCKWASHER -3/8" ... .. P it e ittt it e e 4

8 cC 23888 TUBE - PTO valve to travel controlvalve , ... ... ... ... ........ “1

9 C 23962 TUBE-pump to PTOvalve . .. ... 0 L 1
10 C 15389 CLAMP : doubte tubing {early productlon) ..................... |
11 T C 19424 BAR -clamp {early production) . . ... .. ... ........... .. ..... 1 .
12 . 113 102 | _, BOLT-5/16" hex NCx 3/4" (early production) . . . . ... e 1
13 129- i02 - LOCKNUT 5/16" NC hex (early production), . .. ...... ... ... .. 1 g
14 - 218- 5232 * FITTING - 80 swivel elbow 37° x 37° flare 3/4” NPT x b/g" tube ..... 1. ¢
15 13 103 BOLT ~ B/16 % 1 e 3
16, 195- 6521 WASHER - B/18” ..ottt e e 3
17 192- 20 A OCKWASHER - B/18" .. o e - 3

Printed in U.S.A, ’ ’ ] . OCtprT 1981 ‘




REF, PART NO
1 c 18281
2 ‘C 11801
3 132- 5
4 - 38627
"B C' 19422
6 71 410
7 . 36628
'8 NSS
9 ¢ 11895
10 g5. 4
-1 . 75- 48
. 12 C 11893
13 c 11901
14 c 11892
15 C 11886
16 C 11887
17 - 169- 88"
18 c - 19423
19 221- 1842
20 D 39712
21 T 40189
22 A 55804
23 211. 11
24 c 18417
25 A 27891
26 A 37247
27 c 12127
&
\
‘ _

Printed in US.A.

VALVE - control

CASE MODEL 446 COMPACT TRACTOR

J-17 HYDRAULIC PTO VALVE .

DESCRIPTION

SEAL - Ucup
PIN - cotter 1/168" x 1/2"
PIN - handle )

................................
............................

LOCKWASHER - 1/4”

ADAPTER -spoo! ...,

BOMNNET - detent .
PIN - detent

.............................

WASHER - detent spring
CAP - detent
SCREW - bonnet 8-32 x 2-1/4" fillister head
LEVER -valve, ....... [T e

.............................

.......................................

L T T
...............................

........

..........................

BODY AND SPOOL ASSEMBLY (Order C18281}).......

--------
--------

.......................

WASHER -plain 1/4” ., . .. ............. e

........
-----------------------
........
........................................
................................
..................
........
..........................................
........
..........................

....................................

Fi

October 1981




72

N

ATEY
I -
‘l:.a

X
m
n

7
l

4

e

L

O~ N =

@_

Y

_~ Printed in U.S.A.

19402

253
515
535
518

37247
21592
) 4
18719

CASE MODEL 446 COMPACT TRACTORS

'MODEL J-19 AND K-18 FLOW CONTROL VALVE KITS

DESCRIPTION -

VALVE - flow control _ ... .. ... P .
LEVER -valve. .. ....... @t e e a e S A

FITTING - straight 172" NPT ., o e s e e e e e e
TUBE-valvetoPTOvalve . .. ... .00ttt i et oo e .
TUBE - bypass to return line . .. ..... e e
TUBE - valve to tractor valve . . .. .. e e .
TUBE - heat exchanger . .. ... . uuu v ineinen s e snernnnnnn
HOSE -return . .. ... ... unen... S, L.
CLAMP-hose....................... e
SCREW - battery tray 5/16” x5/8" panhead .. .. ... ..o ou . ... L.
FITTING - 457 1/27 NPT x 5/8 tUbe . . . . o % o e v e e eeeeee e
WASHER - spacer, valve 1/4" {K-18) . .. ... e [
LEVER - PTO (K190 . . ittt e e e e

SPACER -rectifier mtg, {446} (K18} .. ... /. . ... ... ... .....
BOLT - rectifier mtg. 1/4x 177 (446) (K19} . . ... .. ... . ......
DECAL -valve, “slow - fast” . .. ... .. ... e,

el

October ‘[981



NUMERICAL INDEX -

) . - 75
N_UMERICAL INDEX -
.- ' : ' PART P EF. . i
'PART PAGE REF. PART PAGE REF. PART PAGE REF  po NE RES BT e REF PART PACE  REF
NO. NO. NO. NO. NO. NO. NO. NO. NO. : : : - :
10923 65 11 C 11887 VA 16 C 14568 51 3 C 15737 43 10 C 17622 39 - 10 C 19113 43 3
10923 55 17 c 11891 71 2 C 14568 .61 2’ C 15737 438 10 C 17636 €7 4 (4 19114 43 9
10927 5153 12 C 11892 71 14 C 146568 63 14 C . 15738 | 43 11 C 17732 49 32 C 19179 37 10
.10934 55 3 C 11893 71 12 c . 14644 47 24 C | 15738 / 438 11 c 17734 49 b C 19183 - 37 17
33686 55 4 c 11895 71 g c 14655 39 3 C - 15739 /. 43 12 C 17763 61 20 Ko 19191 39 23
36627 71 4 c 11901 ~ g 13 c 14655 41 c 15739 /| 438 12 c 17859 67 1. c 19184 21 2
36628 71, 7 o 12093 41 . 2 c 14690 23 10 ¢ 15740/ 43 13. C 17860 67 -3 c 19185 21 1
A . 7623 . 49 34 C 12093 49 12 . C 14690 33 4 C - 15740 438 . 13 c 17863 67 2 C 19207 43 15"
A, 7623 B1. 11 c. 12102 33 13 c 14692 61, 9 ¢ 16128 59 70 C 17898 39 75 C 19212 41 17 .
A 7082 45 4 c" 12110 37 5 c 14703 "59 18 C 16163 49 1 .| ¢ 17921 53 2 c 19228 51 1
A 21075 438 15 c 12127 .71 27| ¢ 14709 69 .- 17 .C 16164 37 21 C 18014 35 2 c 19229 . 51 g
A 24509 C g1 28 c 12224 23 2 c 14710 59 18 C 16170 29 2 c 18017 35 2 c 19230 .- 51 9
A 25213 BE 2 C 12551 47 25 C 14712 59 . Cc 16200 35 4 C 18115 B1 21 C 19231 51 6
A 27891 71 25 C- 12552 47 26 C 14715 59 8 C 16239 © 29 23. c- 18115 53 . 29 C 19232 " B 7
A 30064 37 2 C 12713 47 2 e 14717 59 15 C 16239 51 22 C 18147 37 2. 1'¢c 19238 23 3
A '30095 39 34 C 12718, 47 36 C 14722 59 3 C 16339 47 22 C 18150 29 17 c 19245 29 29
. A 30338 56 13 C 12723 47 10 C 14724 59 4 C 116362 29 12 c 18153 29 11— ¢ 19246 53 " 2g
' A 20887 33 11 C . 12725 47 21 Cc 14725 . 59 14 C . 16363 23 4 cC 1897 51 18 C 19250 37 1
' A ' 30071 a9 15 C 12875 . 33 . 10 C 14728 -3 N LT 16373 29 24 C 18251 49 3 C' 19251 "7 1
A 30971 61 12 C 12975. 35 - 20 | C 14729 29 20 C ; 16379 37 15 C 18281 G9 1 C 19754 53 25
A 34046 55 7 C 13106 33 8 c 14827 M 4 C ; 16384 33 . 17 C 18281 ra| 1 c - 19260 N 3
A 34046 " BB 21 C 13106 ° 35 C 14828 .| 7 C ‘," 16393 31 17 C 18382 - 41 6 C 19261 21 2
A 35690 43 16 c 13106 37 _ C . 14829 41 . 8 C/ 16404 31 2 C 18389 51 1 | ¢ 19362 5 ]
A 37247 25 .1 C = 13106 "49 . c 14830 -~ 41 9 T/ 16408 31 1 C 18417 71 24 C 10378 51 11
) A 37247 ‘A1 1 c 13196 47 16 c . 1483 41 J0 Cf 16429 31 7 1 ¢ 18580 39 ‘15 s) 19379 B1 12
. A 37247 49 11 c 13197 47 17 c 14836 a1 15 C 16444 31 15 c - 18711 35 12 C " 19402 73 8
. A © 37247 71 26 C 13200 45 12 C 14837 41 5 C. 16445 3 15 _C 18719 73 ' C 18403 73 10
A 37247 73 18 C - 13200 45 . 12 c 14838 41 16 C 16516 a1 , C 18730 73 2 c 18404 ‘13 9
A, 38519 25 g cC 13211 47 9 c 14867 . 63 1 R c 16516 ’ 41 1 C 18722 73 1 C 19405 73 11
A 30888 55 11 ¢ 13241 47 B . c 14872 61 1‘,' Cc 18581 6_7 1 C 18733 28 - 8. i 19417 31 6
A 40855 55 . 3 C 13261 47 . 40 C 14806 2% 1. C | 16616 27 1 C - 18742 41 5 . C 19429 - 71 5
A 40855 (5131 4 C 13268 47 8 C 14970 49 33 Cc 16616 278 1 C 18742 48 - 18 ol 1942‘3: 71 18
A 43182 55 R Y A 13360 . 35 1. C 14970 61 10 C 16687 - 39 24 c . 18786 -33 18 c 19424 89 - 11
' A 50096 47 18 C 13385 47 6 c. 14975 59 ‘2 ¢ © 168744 47 B 3 - c - 18797 .39 N C 19432 27 4
’ A 50773 °° 43 . 16 c 13526 | 37 2 C 14976 59 -3 C 16786 27 13 C 18813 33 1 ¢ 19469 61 8
. A 55894 Fal .22 .C 13605 33 5, C 14991 ‘59 9 C 16786 2_7'B - 13 c 18825 25 4 c 19475 49 29
A 60273 45 1 ¢ 13716 33 6 c 15036 .43 20 C 16796 23 7 | c 18851 - 45 ] c 19476 49 30 -
’ : A . 60273 Y 1 C 14060 83 1 C 15096 35 16 C. 16945 35 1 C 18857 41 3 C 10478, 81 7
' A 61683 73 3 C 14168 47 23 G 15183 2 / 33 ¢C 17066 3N 20 C - 18886 21 9 c 10652 57 1
A 62079 23 - Z . c 14195 39 12 c 15184 - 286 / 34 C . 17152 . 31 14 c 18880 29 17 C 19661 49 1
: A 70062 37 8 C 14200 35 - 6| Cc - 18389 .. 69 /7 10 C 17161 67 ' 2| ¢ 18901 27 2 C 19740 59 1
. A 70100 39 18 c 14200 35. 7 c 15410 29/ 14 ¢C 17162 67 3 C. 18908 ,-27 15 c 19743 43 1
AD 52ABS 21 g C 14222 47 39 o4 15410 31 ," 9 C 17216 31 19 - C 18910 L 27 : C 19767 . 25 15
B - 50223 .86 T B C 14223 47 37 C 155156 27 7 C 17224 49 28 C 189011 25, 3 c 19867 25 . 12
| | B 5025 - 55 - "9 C . 14240 33 - B c 15516 27B 7 ¢ 17249 49 6 c 18916 39 6 C 20035 25 3
B 50273 55 5 C. . 14241 33 1. C 15556 27 1 C 17250 49 7 c 18916 43 17 C 20036 , 25 7
o B 50293 55 14 C 14245 39 14 C 15557 27 8 C 17268 49 c 18940 97 17 c 20037 25 2
B _B2118 50 ) 13" C 14246 33 -3 C 15567 HQ?B 8 C 17268 61 13 C 18991 . 29 1 C 20039 25 14
; B 52144 47 15 C 14304 53 14 C 15731 / 43 4 C 17432 45 . 7 c 18992 35 5 c 20053 25 18
) & 10657 23 1 C 14305 53 15 C- _ 15737 / 43E__l 4 C - 17433 . 45 ‘ 8 C 19026 41 - a8 C 20067 29 4
. c 10836' 53 . 22 . C - 14457 63 - 2 C 15732 ;" 43°. 5 < . 17435 45 ) 9 C 19025 49 20 C 204193 >95 5
. . c 10898 83 ¢ 4 C 14459 63 5 C '15732- f 43B 5 C 17438 . 45 17 C 19037 41 C 164 23 g
c 11529 < g C 14500 29 3 C 15733 {,f 43 - 6 C 17439 45 1 C . 19040 41 2 (04 0202 9 18
: C 11529 "3 ‘18 C 14506 - 23 4 C 18733 ; 438 - § € .. 17440 45 14 o c 19041, 4‘1 14 c 20203 g- 186
» c o 11545 23 6 C "14534 31 -12 [ 15734 ,‘ 43 7 C 17441 . 45 i3 Cc 190565 51 4 -G 20204 9 16
- o) 11545 3g - 17 | C . 14837 i 1 13 - C . 15734 f 438 . 7 C 17443 » 45 .13 C 19063 - 37 - 7_ C 20205 ] 16
. : e 11888 - 15 C 145563 51 10 o 15735 | 43 8 C 17444 45 19 c 19064 37 g C 20212 9 17
C 14568 51 2 C 15735 | .43B B C 17445 45 15 T C 19104 49 31 C C 20215 ] 19
‘ . . ) - | . I
e e - e ————————




. NUMERICAL INDEX ' = : y ' , ] -
. . NUMERICAL INDEX : : 77
PART PAGE REF. . " PART PAGE REF. PART PAGE - REF 4 ) )
NO. NO.. NO. NO. ' NO.  NO. NO. NO. - NO. PART PAGE  REF. " PART PAGE REF. PART PAGE REF.
. ) NO. NO. ° 'NO. NO. . NO. NO. NO. . NO.  °NO.
. (] - M
C 20216 17 2 C .. - 20298 13% 48 | C 20401 5 1 .
C 20217 17 .3 C 20299 13 48 C 20404 5 % C 20761 43 2 C 23002 51 24 c 24862 43B
C 20219 9 25 C 20302 11 18 o 20405 5 23 C 20764 43 4 c 23003 51 26 c 24863 . 438
c 20222 9 28 C 20303 9 20 c 20406 . 5 13 C 20765 43 5 'C 23004 25 20 C 24864 ©43B .
c 20223 g 2 c 20305 - 15 2 C 720407 5 20 C 20767 . 43 c 23010 51 27 c 24865 43B
c 20226 9 6 " 20307 15 -4 c . 204n 5 14 C 21504 45 c 23012 ' 53 36 c 24955 19 17
c . 20227 g 5 c 20309 15 6 cC 20412 5 16 C 21505 45 15 |- ¢ 23032 . 23 1M | C 25022 37 13
¢ . 20229 g 8 c 20310 15 7 c 20412 - 13 45 C 21506 45 22 C - 23033 .. 278 12 ) ¢ 25048 41 . 3
C - 20230 19 22 C 20312 ~ 15 9 C 20416 17 1 € 21507 . 45 7 o3 23245 27 10| ¢ ~ 25083 . 438 1
c 20231 . 127 1 c 20813 15 10 c 20416 17 7 C . .-21508 45 - 24 c 23245 278 11 C 25177 47 27
C 20233 9 - 11 c 20315 18 12 c 20417 17 3 C 21509 45- - 23 c 23271 29 1 C 252090 a9 LB
C 20240 9 13 “.C 20316 15 13 c 20418 17 4 C © 21510 45 25 C 23300 5 (12 C - 25209 39 50
€ 20241 ° 9 14 e 20320 15 17 c 20419 . 17 5 C 21511 45 c 23304 9 10 C 25209 43 17 -
c 20243 11f 20 c 20322 15 19 c 20420 7. . 8 G 21515 29 28 c 23305 9 12 C %368 8 4
c 20244 . 11 21 c 20323 15 20 c 20421 17 2 C 20517 11 39 c 23306 9 12 C 25369 61 3
- c 20245 11 22 c 20325 15 - 33 | € 20422 17 . 8 C 21518 41 5 C 23307 9 12 C 25382 63 8
C 20247 11 .24 | . ¢ 20329 15 26 c . 20425 g 3 C 21518 49 15 Cc 23308 9 12 C 25595 A | 4
C - 20248 1 25 c 20330 15 27 cC 20426 7 4 C 21526 - .33 22 ~C 23309 9 12 €' 25595 49 16
c 20249 11 27 C 20331 15 28 cC 20427 7 5° C, 21527 33 - 23° C 23310 9 12 C 25603 23 1
C . 20250 11 % | c 20333 17 9- c 20428 7 6 C 21529 33 21- cC 23311 9 15 < 25604 23 3
C 20251 11 28 c 20334 177 . 10 c 20429 ®7 7 C 21568 11 19 c 23312, 8 15 | C 25789 63 5
c 20253 11 29 C 20335 - 17 11 C 20430 7 8 C 21591 73 17 c 23313 -9 1§ C 25845 19 . 20
C 20254 11 30 c 20336 17 13 C 20431 7 9 C 21592 73 19 C 23314 g 15 C . 26021 37, 7
- ¢ 20256 - 11 3 c 20337 - 17 . c 20432 7 10 € 21593 39 33 C - 23318 9 15 c 26145 13 4,
c 20257 11 32 C 20338 .19 R C 20433 7 11 C 21596 27 11 c 23316, 9 15 c 26146 . 13 42
) c 20258 11 33 C 20339 19 2-1 C. 20434 - 7 12 C 21679. 53 31 c 23318 « 11 1 C 26188 - 49 25
¢ . . 20259° 1 34 C 20341 19 3 |I'C 20435 - 7 13 C . 21945 19 21 C 23320 15’ 1 c 26202 5 5
.C 20260 17 4 C 20343 19 4 C 20436 7 14 C 21945 51 15 C 23321 15 . 21 c 26205 - 33 3
o 20261 5 7 C 20344 19 16 C . 20437 T 7 15 C 21989 51 23 c 23330 53 35 c 26206 33 2
. C 20261 1 35 C 20345 19 1 C 20438 7 16 C 22023 29 6 C 23337 69 5 C 26215 . ‘31 8
c - 20267 11 ] C . 20346 ¢ 19 5 |.C 20439 7 17 C 22280 .9 .3 (of 23392 27 3 C ' 26255 39 42
c 20268 11 7 /‘ C 20347 19 12 c 20440 7 18 C 22261 9 7 C 23392 278, 3 c 26347 278 - 19
C 20269 11 8 c 20353 19 8 c 20441 7 19 C 22262 - .9 29 C 23507 27 19 c 26353 27 18
c 20270 11 9 c 20355 13 C 20442 7 20 € 22263 9 30 -C 23527 29 5 D 31845 47 4
c 20271 11 10 C . 20350 9 1 o 20443 7 21 _C 22264 9 31 c 23624 278 16 D 39712 71 20
C 20272 11 11 C 20360 "19 2. C . 20444 "7 29 C 22278 - 33 25 c 23625 27B 18 D 58185 .43 &
C 20273 17 5 c 20361 - 19 3 C 20445 7 23 C 22316 37 19 C 23627 278 15 D 58186 43’ 7
C 20274 - 17 6 c 20362 . 19 18 C- 20446 7 24 C 22500 9 26 C 23630 278 17 D 58187 43 8
c 20276 1" 40 C 20363 " a9 20 c 20447 7 - 25. C- 22568 33 19 C 23740 27 6 D 58188 43 1
C 20277 13 40 c 20364 19 19 c 20448 7 2% C 22571 . 51 16 c 23740 278 10 D , 53189 43 14
c 20278 17 7 c 20366 .19 22 c 20449 7 27 C 20671 53 c 23839. 51 19 D 58196 43 9
c 20279 11 13 c 20369 19 4 C 20450 7 28 C 22573 . 53 13 c 23888 69 8 D . 59376 45 13
C 20282 S 15 f/c 20370 19 + 5 c. 20451 7 c 22618 11 5, C 23962 69 9 D 5G650 43 12 .
c ~ 20283 13 43 c 20371 19 6 C " 20452 7 cC. 22619 11 36 o 24096 37 16 D 60857 41 13
C 20284 13 43 C 20372 19 g C 20455 43 15 C 22620 i1 + 36 C 240938 356 18 D 70115 55 1
C 20285 13 4 c 20374 19 14 C 20456 43 2 C 22621 11 36 .C 24137 29 25 F 53109 43 2
C. 20286 13 3 c 20375 19 12 C 20457 43 3 C . 22622 11 36 C 24147 | 39 40 F 53109 . 438" 2
c 20287 11 4 c 20376 19° ‘13 C 20460 43 4 C 22631 . 15 1 C . 24148 39 41 F 59014 27 - 14
c 20288 13 44 c 20377 13 50 C 20481 43 5 C 22632 15 3 c 7 24149 39 39 L 13452 65 2
c 20289 13 44 C 20378 13 c 20462 43 8 C° 22633 15 = 16 C 24334 43 L 79701 © 73 12
c 20290 13 44 C 20387 5 1 C . 20468 21 3 C 22637 47 14 c 24433 37 3 N 7480 19 19
C 20291 13 44 C 20389 5 3 C T 20470 % 40 C 22638 - 47 12 C 24438 37 1 o 28158N 27 16
C 20292 - 11 16 c 20390. 5 4 C 20471 1 40 C 22722 65 1 . C 24663 7 7 0] 2815N 278 6
c . 202¢3 13 46 C 20393 5 17 c 20474 17 g C 22755 ™ 65 i C 24665 7 » 0 10323AB 43 16
.c 20294 13 «" 47 C 20396 5 27 c 20474 11 31 C 22765 51 25 C 24666 7 ' R . 13338 g 24
‘C 20295 1 17 C 20397 5 25 c 20574 15 29 C 22921 25 3 C " 24731 41 , T 25070 9 - 23
C . 20296 13 48 C 20398 5 24 c 20757 39 7 C 22992 33 24 c 24741 + 27B 2 T 33565 39 5
_C 20297 13 48 C 20399 5 2 °C 20757 | 43 1 C. 22998 25 .2 c 24819 41 - 3 T, 33%5 . 39 . B&I




NUMERICALANDEX NUMERICAL INDEX ) L 79
: _ : RT REE. PART PAGE REF. - PART PAGE  REF.. PART PAGE REF. PART . PAGE REF.
::ﬂc‘)l.“ ;%(.;E ~:cE).F :nné. ;%?E NO. NO. \ NO. No.,  NO. NO. . NO. NO. . NO.  NoO. NO, NO. .. NO. _:
_ : 163- 22 19 211 13- - 57 53 - - 218 5082- 3 32
T 40189 7 2 13-+ 120 15 <} 120- - 122 41 7 ie3- 2 . . 25 21 193- 70 - 53 2? 213 ‘sosg- 33 35 - T
& iy 12 3 1|12 122 49 19 e a4 4 193 76 27 5 218 - 5107 - 39 26 . ST
HARDWARE CODE NUMBERS < N3 132 1 38 129 122 53 17 1e4- . A1 7B 4 193- 76 278 5 218 5232 60’ “ 14 Vo 7
- 13- 206 1349 129- 125 = .27B. 14 qg6. 8 - 39 3% | 183 543 55 6 218 5291 61 . 5 - —
13- ' 640 15° 23 |} 113 206 35 13 129. 165 "33 15 15g- 74 19 1n | 195 14 18 g 209 17 33 20 s ¥
14 616 - 15 18 20 39 47 [ 129 365 33 (" 16 -160 88 no17 195 - 14 25 - g 218.° 403 a7 p T
2. 844 63 13 13- 2 69 6 129- 504 = 9 168 114 45 20, | 195 104 . . 25 17 | 2132 a0 33 7 . '
| 25 104 5 - 19 | 118 207 25 6 | 129 504 39 20 159 143 19 13 195 - 104 © 37 8 29 404 - - 35 19 S
28- 680 47 - 34 13- 207 <25 19- | 129 505 5 21 g7 7 39 .. 30 195- 104 39" ag 219 . 404 . . 49 -2 7
41- 2% .1 2 3. 207 39 52 129. 531 45 - 10 q73. 64 19 7 195 104 - 49 23 219~ 405 159 . 27 ;
7- 410 71 6 13- 207, 49 &8 | 129 53 45 10, 173 215 B . 8 195 512 29 36 221- a 47 7 - 4
75 48 71 1 |1 207 49 21 129- 860 58 . 2 43 ;5 39 19 “195- 513 53 27 221- 14 15 14 oo .
83- 55 43 21 * 113- 207 67 1] - 131 67 . 25 ) " 22 173- 219 19 . a3 195- , 518 21 5 291. 841 . 45 21 . ‘ \ ~
92- 3 19 24 13- 209 55 8 131- 71 29 32 482 82 55 7« 195. 518 73 16 221 849 . 43 10 o
. 92 4 5 a | 1% 208 ;11 4 13- 164 37 20 182 -~ 83 19 6 195- 521 . 41 9 | 20 1134 retc . : '
92 4. 15 24 13- 209 55 18 131 178 . 59 182 84 15 5 195- 521 , 49 17 221 1e0-: T 15 - 34
| . 92 4 17 g | 13 . 219 29 16 131 - 178 5. 2 8z 86 19 - 9 195- 521 53 30 21- 7 1375 '~ 61 . 2
| : 92- 4 19 1 | 113 233 39 2 13 178 25 16 182 515 73 . 14 195 521 69- 16 21 1377 Y 1B 35
‘ ' 92- 4 A9 w .| 13 3 9 2z 11 178 31 21 182 .52 B3 24 195. 524 31 18 221- . 1842 7 - 19
92- 5 5 . 8 13- 417 59 5 13 ), 178 49 22 182.. 528 53 32 195- . 5285 25 10 221- 1844 .15 16 :
an. 5 14 24 13- 417, - B3 6 131 0 361 38 31 182, 547 g 27 195- 525 | 29 10 293, 31 - 5
92- 6 11 12 | M 417 63 9 | 131 527 9 18 187 485 | s 20 195 525 67 9 321- 18 57 4
1 92 6 ° 15 . 22 113 417 67 4 131- 529 53 .3 187+ 1036 21 7 195 533 . 49 14 3210 1423 57 8- .
| 92- A 21 | 113 424 22 22 f 131 112 35 8 1872~ 1038 23 10 1 195 533 67 8 321- 1786 . 57 7 |
‘ 92- 8 65 4 113 424 31 4 131- 1113 35 3 187~ 1036 39 ° 43 |- 195"  B41 59 7 -| 3n- . 1788 57 9
) g5 4 07 10 N3 424, .35 3 131. 1115, 73 5 187.° 18 33 12 | 198 541 63 3 321- 2111 57 11 - |
‘ o 1 29 35 13- 425 61 3 1 13- e 25 8 ag7- 1047 53 4 195. 845 - 63 11 321. 2487 577 12 - :
‘ 11 5 23 5 [+ N3 441 31 3 131- 1181 29 9 187- 1251 33 2 195 2010 . 11 23 | 321- 2500 57 . 2 '
. 11- \ 108" © 5 12 ns- 443 67 > 1’ mme 37 5 192 6 19 7 | 195 . 2021 31 . 10 f 321- "2501, - 57 1 i
11- ‘109 29 30 114- 207 39 3 131- 1181 49 9 192- 18 - 23 6 . 195 2021° 35 .9 321- 2503 57 3 !
, ' 111- 131 . 53 g | 121- 3 19. 15 131- 1232 47 35 192 18 29 37 195- . 2027 19 17 | 31 2625 57 3 !
111- 202 B3 10 121- 106 29 3 131- 1318 29 7 q92 18, 53 19 195- -« 2020 29 15 321- 2658 57 5 :
ETER 317 67 ' 5 121 106 A 13 132- /5 71 37 192 18 53 33 195- 2069 35 15 321- 4767 57 ° 6
- 11- 530 ° 65 2 126- 4 - 9 9 132- 26 4110, g2 19 21 6 |- 211 5 15 8 321- 6227 §7 - 10 -.
' < 1M- 531 65 ‘3 126 13 g 1 132- "26 49 13 . 992 . 19 * . 39 45 211- - 7 45 16 321- 6379 57 8 '
113 1, 5 18 | 126 16 35 17 132- 46 .25 "7 192 19 47 19 211. "9 - 45 "6 353 . 447 25 13 X
T T T 47. 20 126- 128 47 a1 132 46 29 13 4992 -+ 19 53 7 211 11 A 23 353. 462 o 4
g : 13 1 53 5 128- 7B O 33 & 102 20 29 19 21 - 14 9’ 4 353 495 21- 6-
~ ' - 113 3 39 44 129- 17 2 | 38 132- 91 25 9 192- 20 ' 35 ., 10 213- 4 37 - 14 :
1z 4 15~ 25 | 129 %6 19 10 132 - .91 7 50 6 192 20 53 16 | 2a 251 23 11 ;
13 4 21 ‘4 128 37 53 18 132- 3068 - 83, 12 992. 20 - 89 - 17 214- 253 5 15 . )
"113- 4 73 20 . 128- - 37 53 34 132 310 . 25 5 192 21 35 14 | 214 253 39 - 13 | oL
. 113- 5 43 ., 13 129- 77 53 26 132- 310 25 18 192 21 39 4 214-° 253 73 13 :
s 12 73 4 |- 120 101 39 a6 | T2 310 37 3"%1ga. - 2 39 -49 214- - 256 39 28 -
) 113- 17 5 9 129- 101 53 6 132- 310 - 49 4 _F92. 21 55 9 214 258 19 15
. 13 102 15 - 30 "129- 102, " 11 37 132 . 310 59 oz .21 55 19 214- 258 39 11
. 118. 102 35" 1 129 102 "9 27 132 321 37 9 192 g | 67 " g 218 445 73 7 ) . o
- 113 102 69 1z | 128 102 .83 1 136- 2 19 10 192. 21 69 7 218 457 . 69 2 - : S
| . 13 13 19 23 129- 102 69 13 138- 59 - .59 19 12 23 29 21 218 485 73 6 2
| 113 103 69 15 129 103 55 10 138 96 - 25 6 102 23 31 5 218 | 493 69 3 . . -
- 13 110 , 5 6 129- 103 55 . 20 138- - 98 29 26 192 23 33 14 |} 218 536 - 73 <15 |- : :
13- 110 15 32 129- 103.  “e67 , 7 138 98 37 18 192. 23, - '35 2 218 927 69 4 . < '
113 1 43 14 129 105 , 55 13. 138 - 98 - 47 42 (192 23 . 55 12 218 5006 39, 2 S © "
13 .. 111 438 14 | 129 105 55 15 138 ¢ 99 33 - L4 92 23 .85 .. 16 218 5007 39 - 9 -7
113- 113 .29 18 129. 108 63 10 138 309 59 . B 1192 - 23 3 7 218: 5007 . 39 27 . o I .
113 18 | 33 5 129- 105 65 5 138 2072 41 1M :192. 23 - 67 ~ 7 218 5007 39 33
113 . 118 59 . 10 12 185 67 6 141-: 54 37 12 | 193. 4 55 8 - | 218 5056 49 27 | el
- - N £ i . ' . ' ! by B . - ' . - - @




